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TM625 Series

INTRODUCTION

TM625(B+F) x02~-02-6/02-BS

TM625(B+F) x02-02-6/02-BS60

TM625(B-F) X 02-02-6/02 - CS60

TM625B xX02-10-39/43-CS

TM625B x04-10-39/43-CS

TM625HF X 02-02-58/11- CS60

TM625PF x02-07-67/04-BS

TM625F X06-04-69/31-BS

TM625PB x04-05-295/01 - BS40/UT

TM625PB X 04 -05-295/01 - BS

TM625PF x02-07-311/04-BS

B This parts catalog covers the TM625 series machine
manufactured September, 1994.

B The parts classified by each mechanism are shown on pages 2
~103. A page on left shows the breakdown of the parts
comprising the mechanism and a page on right the parts list.
The numbers given to each illustration are the REF.NOs. on the

parts list.

M Gauge parts list
Gauge parts shown on page 104 are used only for the specific
type of machine.

M A numeric index of the parts is attached to page 106 on and
after. The illustration and/or description of the required part
can be easily referred to by the part number.

M Always give the part numbers when ordering parts.
The contents of this parts book are subject to change to without

notice.
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@ FIERC 2HIE
All subclasses except the following

‘/(a\ TM625B X02-39/43
> TM625BX02-10-39/43
TM625B X04 - 10-39/43




7 =L~y FEE MACHINE BED FRAME

REF. PART NO.

NO. BaEE % i NAME QT.
*(1 177349-SD 7 — &4 Xy F MACHINE FRAME 01
x02 180180-SD 7 — & Ny F MACHINE FRAME 01
03 004547 Ex Y M6 X5 SCREW 02
04 004547 IEx Y, /M6 X5 SCREW 02
05 250233 72 TYPE PLATE 01
06 210679 B il = PIN 02
x07 2300474 B & R SERIAL NUMBER PLATE 01
08 210679 IEE v PIN 02
*09 202526 iC 8% R NAME PLATE 01
10 209084 E 3 PLUG 01
11 206707 72 PLUG 01
12 208173 L3 PLUG 01
13 240097 % PLUG 01
@ X =HFEAA] @ K = Not for sale basically

@ XXXXXX EH ==Y TT, @ XXXXXX is one of the gauge parts.

104 DY — V=Y RTRELTLHEE, Please confirm the correct part by the gauge parts lists on pages 104.

— 3 —



RP-UT #B 2B < 2
All subclasses except RP-UT device

D

RP-UT ¥R £
All subclasses except RP+UT device

PL210.211 &B{H ek < £
All subclasses except PL210,211 device

PL210.211 EE{T 25 2R
All subclasses except PL210,211 device

-

UT+RP303,313,323,324 Bt &
TIEMRC 2RE

All subclasses except

UT+RP303,313,323,324 device and the following

®

r'l'M625 X02-39/43
TM625X02~-10-39/43
TM625X04-10-39/43

UT-RP330 KRBT 2k £HE
All subclasses except UT*RP330 device




h—88 (1)

REF. PART NO.
NO. BRES
01 176937-SD
02 007046
03 176937DSD
04 178776-91
05 007041
06 172748-SD
07 172749
08 007028
09 005242
10 240263
11 172738-SD
12 007079
13 180045
14 180047
15 007238
16 176002-SD
17 007052
18 172645-SD
19 172645ASD
20 007027
@ >k =R

@ XXXXXX BF — Y=Y TY,

FA PR

#7347 v b (A)
mz v,/ MbB X 12
$tl 734 v b (H)
7345 v b ()
mx* v,/ M3 X6
AN -

HAH v b

YNz Y,/ MbE X 10
¥xv,/H11 X5
B &

Ny FAN- (&)
‘L x Y /M5 X 6
Wz

WAy v b

IEx v

7 - s AN - (&)
xv,/M6X10
T - b A= ()
7 - s AN = (R)
Y xv,/M5 X 8

104 EDH — V=Y RTHELTLEEN,

— 5 —

NAME

BRACKET/NEEDLE PLATE (COMP)
SCREW

BRACKET/NEEDLE PLATE (COMP)
BRACKET COMPLETE

SCREW

MACHINE BED COVER

GASKET
SCREW
SCREW
WASHER

BED COVER
SCREW
OIL CHUTE
GASKET
SCREW

ARM COVER
SCREW

ARM COVER
ARM COVER

(REAR)

(REAR)

(REAR)
(REAR)

SCREW

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

COVER (1)

Please confirm the correct part by the gauge parts lists on pages 104.



RP-UT %l 22 < £
All subclasses except RP-UT device

RP-UT ¥R
For RP-UT device

>

TIER 2 @ i

All subclasses except the following

TM625PF X02-07-67/04

TM625F X086 - 04 - 68/31

A o @)%
< )
) / -

N 28
G @

L Q" Q9 "’(’:(’:
U
T

TICERR 28
All subclasses except the following

¥ @ =
For 6-needle

®)

HERCLBE TM625X02-39/43
All subclasses cxcept the right TM625X02-10-39/43
TM625X04 - 10-39/43




hN—#E (2)

01 119098-UD
02 119098AUD

03 007248

04 119686

05 007019

06 204585

07 172741-SD
08 007027

09 172742

10 211902

11 172743

12 176950-SD
13 129957

14 172737

15 004541

16 172736

17 007007

18 176950ASD
19 180181

20 007069

21 172736

22 007007

23 172758

24 172758A
25 004500

26 240430

27T 172759

28 201629

29 172766

30 004514

31 180089

32 180049-UB
33 180048-UB
34 180048AUB

3% 007273
36 007263
@ X =JRFENT]

@ XXXXXX 3 — I R=YTF

% W

T - AAN- (E)
7 - 4L AN- (E)
¥ x v,/ M5 X9
%8

Y xv /M4 x8
B &

AN -

¥x v /M5 X8
Ty VaX sy v

FE 4 /% %
vtz v

BN —

v — W

Bih

IEx Y, /M6 X 8
]® Y%

¥xvY,/M3Xx 3
A% —

Ao =
£xvY,/M4X%X6.3

A 3

Y xv,/M3x3
754 v b

73545 v b
¥xY,/ M5X10
HE#E 2% %

Ty v a4y v
1B # g

v yEY

IEx Y /M5 X5
AN - -

NNV b AN
N b AR -
N b AN -

¥ %Y,/ M5 X55

Y% v, /M5 X50

°

104 HDY ~ I - RTHRL TS,

— 7 —

NAME

ARM COVER (LEFT)
ARM COVER (LEFT)
SCREW

THREAD GUIDE
SCREW

WASHER
SIDE COVER
SCREW
PUSH BUTTON
SPRING

SCREW
COVER
SEAL
ROD
SCREW

FLAT SPRING
SCREW
COVER
COVER
SCREW

FLAT SPRING
SCREW
BRACKET
BRACKET
SCREW

SPRING

PUSH BUTTON
RING

PIN

SCREW

TENSION POST COLLAR
BELT COVER

BELT COVER

BELT COVER

SCREW

SCREW

@ >k = Not for sale basically

@ XXXXXX is one of the gauge parts.

COVER (2]

Please confirm the correct part by the gauge parts lists on pages 104.



FiiEsk GERK - & LIRS
Table mounting and raised mounting
except the following

TM625B X 02-39/43
TM625B X 02-10-39/43
TM625B X 04-10~39/43

@ TIDER CEER - 4 BB
Table ing and raised ing
except the following

TM625B X 02-39/43
TM625B X 02-10-39/43
TM625B X 04-10-39/43




AnN—HHE () COVER (3)

REF. PART NO.

NO. BmES & 7 NAME QT.
01 172760-9S  ®i A ~— () FRONT COVER ASSEMBLY 01
02 172760A9S ®ijAH -~ — (#) FRONT COVER ASSEMBLY 01
03 172761-SD @i A /¥ — FRONT COVER 01
04 172761ASD ®ijAH N - FRONT COVER 01
05 172762-91 E vy (#) HINGE COMPLETE 01
06 007130 Y xv,/M4XxT SCREW 02
07 172764-91 LYY (#) HINGE COMPLETE 01
08 007130 Exv /M4 XT SCREW 02
09 172768-91 Ty vakKy v PUSH BUTTON 01
10 007008 ¥x2v,/M3x5b SCREW 01
11 172767 73545 v b BRACKET , 01
12 007077 mx v/ M4x7 SCREW 02
13 172771 7545 v b BRACKET 01
14 007130 E¥zxv /M4 x7T SCREW 02
15 172772 Vv LINK 01
16 303335 B & WASHER 03
17T 240429 HE #8/% % SPRING 01
18 007261 Bftx Y,/ M5 SCREW 01
19 201629 1k 2 W RING 01
20 172773-91 E v Y HINGE 01
21 007019 T xv,/M4X8 SCREW 02
22 176952 H X = COVER 01
23 007069 ExvV,/M4x6.3 SCREW 02

@ X =IRFERH @ >k = Not for sale basically

@ XXXXXX 37— U=V TF, @ XXXXXX is one of the gauge parts.

104 EDH — U R—=YRTHERLTLLEZEN, Please confirm the correct part by the gauge parts lists on pages 104.
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TM625F X 02- 02- 6/02
TM625HF X 02- 02-58/11

TM625F X02-02-6/02
TM625HF X02-02-58/11




hN—iE (4)

REF. PART NO.

NO. & ES % ¥
01 176964-9S HiAh /~— ()
02 176930-SD  Bi A /% —
03 176936-91 kv v (#)
04 004500 ¥£xY,/M5X10
05 240042 B &
06 176935-91 b v v (#)
07 004500 £xY,/M5X10
08 240042 B &
09 180038 B & = A
10 172768-91 T w ¥ a X4 v
11 007008 F£xY,/M3x5
12 172767 754y b
13 007077 mx >,/ M4 x7
14 176939-SD T k@ H /X -
15 007019 T xv,/M4Xx8
16 180033 754 v b
17 007027 ¥ % v,/M5 X8
18 180030 Lot —
19 007149 BNx Y/ M4
20 180032 75 h 9 b
21 007020 FxY,/M4Xx10
22 004832 AfEF v b
23 240254 B &
24 202433 &
25 211301 Im /< %
26 007264 B x Y,/ M4

@ X =JEFAT

@ XXXXXX T =P /3=Y T,
W4 B ~INR—IRTHBLTIHEIN,

NAME

FRONT COVER ASSEMBLY
FRONT COVER

HINGE COMPLETE

SCREW

WASHER

HINGE COMPLETE
SCREW

WASHER

RUBBER PLUG
PUSH BUTTON

SCREW

BRACKET

SCREW

LOOPER THREAD COVER
SCREW

BRACKET
SCREW
LEVER
SCREW
BRACKET

SCREW
NUT
WASHER
WASHER
SPRING

SCREW

@ X = Not for sale basically
@ XXXXXX is one of the gauge parts.

COVER (4]

Please confirm the correct part by the gauge parts lists on pages 104.



TM625PFX 02-07-67/04
TM625PFX 02-07-311/04

TM625PF X02-07 -67/04
TM625PF X02-07-311/04

TM625PF X02-07-311/04




hN—8E (5)

REF. PART NO.
NO. @ EFES

01 176964A95
02 176930-SD
03 176936-91

04 004500

05 240042

06 176935-91
07 004500

08 240042

09 180038

10 172768-91
11 007008

12 172767

13 188504

14 007044

15 188519

16 007017

17T 303448

18 007017

19 303448

20 176939-SD
21 007019

22 180033

23 007027

24 180030

25 007149

26 180032

27 007020

28 004832

29 240254

30 202433

31 211301

32 007264

@ % =R

% ¥

gl A N — ()

Bl A7 /% —

e vy (#)
¥x2v,/M5X10
B &

vy (#)
zxv,/ MLHX10
B &

Bk o &
7°'y‘:/:.71':57‘/
¥xv,/ M3X5
7354 v b

7345 9 b
m»v,/M4x10
7354 v b
ExY,/ M4x5
B &

Y x Y ,/M4XxX5
B &
THREAH Y-
Exv,/M4x8
73545 v b

¥ x v,/ M5 X8
v /N —

B ftx v,/ M4
73545 v b
ExYV,/ M4x10
NBF v b

BE &

B &

m o~ %

Bftx vy, M4

@ XXXXXX W — V=TT,

104 D — D8 — Y RTHER LTS,

NAME

FRONT COVER ASSEMBLY
FRONT COVER

HINGE COMPLETE

SCREW

WASHER

HINGE COMPLETE
SCREW

WASHER

RUBBER PLUG
PUSH BUTTON

SCREW
BRACKET
BRACKET
SCREW
BRACKET

SCREW
WASHER
SCREW
WASHER
LOOPER THREAD COVER

SCREW
BRACKET
SCREW
LEVER
SCREW

BRACKET
SCREW
NUT
WASHER
WASHER

SPRING
SCREW

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.

COVER (5)



TM625F X 06- 04- 69/31/RP330




HN—KE (6) COVER (6)

REF. PART NO.

NO. BaES & 7 NAME QT.
01 176964B9S ®iAH v - (#) FRONT COVER ASSEMBLY 01
02 176930ASD @i A /N — FRONT COVER 01
03 176936-91 E vy (#) HINGE COMPLETE 01
04 004500 ExvY/Mb5X10 SCREW 02
05 240042 B & WASHER 02
06 180038 B = 4 RUBBER PLUG 02
07 172768-91 Ty vakRy v PUSH BUTTON 01
08 007008 Ex v/ M3X5 SCREW 01
09 172767 73545 v b BRACKET 01
10 007077 m* v,/ M4 x7 SCREW 02
11 180174-9S ®iA - (#) FRONT COVER ASSEMBLY 01
12 180155-SD  ®miH /¥ — FRONT COVER 01
13 176935-91 vy (M) HINGE COMPLETE 01
14 004500 Exv,/M5X10 SCREW 02
15 240042 B & WASHER 02
16 180033 7345 v b BRACKET 01
17 007027 Ex Y /M5 X 8 SCREW 02
18 180030 Lo - LEVER 01
19 007149 Bitx v, /M4 SCREW 01
20 180032 7345 v b BRACKET 01
21 007020 Yzxv,/M4x10 SCREW 02
22 004832 NAF v b NUT 01
23 240254 B & WASHER 01
24 202433 B & WASHER 01
25 211301 m/~ x SPRING 02
26 007264 Bftx v, / M4 SCREW 01
@ Xk =fRFEAH] @ >k = Not for sale basically
@ XXXXXX (3~ T/ S—=VTF @ XXXXXX is one of the gauge parts.

104 EDH — U /3— K THER L"C (&L, Please confirm the correct part by the gauge parts lists on pages 104.






LT

REF. PART NO.
NO. MR ES

01 180007-91

02 004500

03 004534

04 119703

05 170228-91

06 004548

07 180043-91

08 004555

09 004548

10 119704-91

11 004555

12 004547

13 170913-UD

14 004556

15 004541

16 007265

17 235040

18 172677

19 240383-2

20 240413

21 180041

22 004555

23 004548

24 240423B
@ X =ffFEARa]

@ XXXXXX 3 = U= YTT,

% N

€ - ¥V a Vv (%ﬂ)
Ex v,/ M5HX10
Ex Y, /M6 X% 14
Hh

sz ()

IEx Y ,/M6 X 8
¥y - (#)

IEx Y,/ M6 X 8
IEx Y /M6 X 8
¥Fv¥ - ()

IEx Y,/ M6 X 8
IEx Y /M6 X5
7 - -

IEx Y /M6 X%Xx10
IEx Y,/ M6 X 8
Yz v ,/M6X20
B &

iith

= - FR7Y vy
1IE * B

¥ v -

IEx Y, /M6 X 8
IEx Y, /M6 X8
44 3 VIRV E

104 HDOH —IN_—YRTHEBLTLLZE,

ARM CRANKSHAFT & BED SHAFT MECHANISM

NAME

MOTION ASSEMBLY
SCREW

SCREW

ROD

BLOCK

SCREW
GEAR
SCREW
SCREW
GEAR

SCREW
SCREW
MACHINE PULLEY
SCREW
SCREW

SCREW

WASHER

ROD

NEEDLE BEARING
RING

GEAR
SCREW
SCREW
TIMING BELT

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



AAYT I 5
For high lift .
Aev¥—-FY7+H
For standard lift 0
i\ \3
1 \'AJ‘

T

RFvI—-FY7+A
TM625 For standard lift

INTEAY
TMB25H  gorhigh i

Nce

\_ For 2-needle

UTO00 Sl & 552 C 2178 @
All subclasses except the UT900 device




A

REF. PART NO.
NO. M @mES
01 172612-91
02 177293-91
03 169893-2
04 206224
05 169506-2
06 206224
07 173027-92
08 007068
09 240380-2
10 173028
11 176306-91
12 176349-91
13 176309
14 007143
15 173029
16 202175
17 172609
18 172608
19 119015
20 004573
21 240400
22 007251
23 176198
24 240384-2
25 240401
26 240398
27 004521
28 177351-92
29 004503
30 118612
31 240011-2
32 172640-92
33 004531
34 004547
35 172639-92
36 004501
37 240379-2
38 172641
39 240420
40 240393
41 177357-C
42 118196-92
43 007246
44 XXXXXX
45 XXXXXX
46 004554
47 XXXXXX
48 XXXXXX
49 004554
50  XXXXXX
51 XXXXXX
52 004554
53  XXXXXX
54 007018-HC
55 007252-HC
@ X =fRFEAH

O XXXXXX Y — P/ =YTT,

104 EDH — U= Y RTREEEL T &L,

3

A NN
ANRN
N\
ANTIN
X
NN
NN
B ES

T BE =xFEE OB SN

NWH KB HNAEBER T OBF >

(AR -]

M4 X 5

AN
< K
P

7YY

M6 X 10

ﬂ\\%

v/
7
Kb,/ M6 X 20

COFNERF BiNFY JHYun® VHEMER BIOHSRRF BRESS xw

CENGE X B e

S RTY v

TNV b/ MH X 12
M6 X 5

NN AN

M5x14
~ l) M 7’

AR AN

BESNRE YEH VN XTI
X #®

~N |
NN
"=
LN
H X
~ 0

R
~L ~\
N B\
Pz Mz
Bw ®w
HX X
~wWw W

o
X

HHSFS SFLREF 22H® FRo A SR
NN\

3 N e
e
£ =
=k W
X X
N0 W

NEEDLE BAR MECHANISM
NAME QT.
LINK/CRAMP ASSEMBLY 01
LINK/CRAMP ASSEMBLY 01
ROD 01
RING 01
ROD 01
RING 01
NEEDLE BAR CLAMP 01
SCREW 01
NEEDLE BEARING 02
BLOCK 01
ROCKING SHAFT ASSEMBLY 01
ROCKING SHAFT 01
NEEDLE PLATE GUIDE 01
SCREW 02
FELT 01
OIL WICK 01
OIL SHIELD SPONGE 01
FELT 01
CLAMP 03
SCREW 02
COLLAR 02
SCREW 04
BUSHING 02
NEEDLE BEARING 02
WASHER 02
RING 01
SCREW 02
CRANK 01
BOLT 01
PIN 01
NEEDLE BEARING 01
LINK 01
BOLT 01
SCREW 01
CRANK 01
SCREW 02
NEEDLE BEARING 02
PIN 01
WASHER 01
RING 01
NEEDLE BAR 01
COLLAR 01
SCREW 01
NEEDLE HOLDER (2-NEEDLE) 01
NEEDLE 02
SCREW 02
NEEDLE HOLDER (4-NEEDLE) 01
NEEDLE 04
SCREW 04
NEEDLE HOLDER (6-NEEDLE) 01
NEEDLE 06
SCREW 06
NEEDLE PLATE 01
SCREW 01
SCREW 02

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.






U 57—+ —HHE

REF. PART NO.

NO. BREH % R
01 180011-91 w v F (
02 172699-92 w© v F
03 007014 L x v/
04 172701 oy FE
05 202176 # R
06 177902 7 = WV b
07 240386-2 = - F N
08 172698 TH kv
09 172702-92 4 3 —
10 004548 IEx v/
11  172704-92 2% 35 v 2
12 004534 L xv/
13 172705 yov
14 172706 v v
15 240392 1k »
16 172709 ih
17 172937-92 A E
18 004553 IkEx v/

19 172938 £N
20 004539 ikx v/
21 172712 75y
22 004538 Ex v/
23 172713 73y
24 004527 Exv/
25 303448 B &

26 XXXXXX y 5 -9 -
27  XXXXXX 53 -4 -
28 188000 5 -+
29 007247 Ik x v
30 XXXXXX Y5 -+ -
31 XXXXXX 5 -4
32 188000 y 5 -4
33 007247 k% v
34 XXXXXX )7 -+ -
35  XXXXXX 7 -4 -
36 188000 7 -+
37 007247 IEx v
38 004527 Yzxv/
39 303448 B &

@ X =[RFERT]

@ XXXXXX 347 =P /8=YTT,
104 HDH — =Y RTHAEL TSN,

LOOP RETAINER MECHANISM

NAME QrT.

#H) ROD 01
ROD 01

M3.5 X% 10 SCREW 02
ROD 01

0IL WICK 01

FELT 01

7Yy vs NEEDLE BEARING 01
ECCENTRIC 01

COLLAR 01

M6 x 8 SCREW 02
CRANK 01

M6 X 14 SCREW 01
LINK 01

PIN 02

RING 04

ROD 01

BLOCK 01

M4 X 6 SCREW 02
NEEDLE PLATE GUIDE 01

M5 X 6 SCREW 01
b BRACKET 01
M4 X 6 SCREW 02
b BRACKET 01
M4 x 8 SCREW 01
WASHER 01

# (#) (2#$tH) RETAINER HOLDER(2-NEEDLE) 01
a8 RETAINER HOLDER 01

- RETAINER 02
SCREW 02

® () (4 & $t M) RETAINER HOLDER (4-NEEDLE) 01
-f RETAINER HOLDER 01
- RETAINER 04
SCREW 04

& (#) (64 # H)RETAINER HOLDER (6-NEEDLE) 01
= RETAINER HOLDER 01

- RETAINER 06
SCREW 06

M4 x 8 SCREW 01
WASHER 01

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



For 6-needle

8 &§tH

For 4-needle

4&$tA

YUY
@ TM625H  pop high iif

REvY—FY 7+ H
@ TMB25 [ andard lif

ZZvy—=Fy7 A
TMB25 [ ndard lit

~4y7+H
@ TM625H  porhigh it

For 2-needle

2AKEHA

-

— 22 —



o= —HE LOOPER DRIVE MECHANISM

REF. PART NO.

NO. MBHES % NAME QT.
01 172570-91 =% +& v,/ vy F () ECCENRTIC/CONNECTION ASSEMBLY 01
02 178799-91 =xF & v,/ w v F () ECCENRTIC/CONNECTION ASSEMBLY 01
03 004547 IEx Y /M6 X5 SCREW 02
04 , 004539 IEx Y /M5 X6 SCREW 01
05 240387 B & WASHER 01
06 177270A ih ROD 01
07 240378-2 Z—FWx7TY VT NEEDLE BEARING 02
08 240412 B & WASHER 02
09 200983 1k # RING 02
10 177010 i ROD 01
11 240382-2 = —FR7TYyY VT NEEDLE BEARING 01
12 240421 Ik X ¥ RING 02
13 240394 BE & WASHER 01
14 240308A A5 - COLLAR 01
15 004543 IEx Y, /M4 x4 SCREW 02
16 172683-92 2 35 v 7 CRANK 01
17 177288-92 2 35 v 2 CRANK 01
18 004533 WA SCREW 01
19 177009-92 2 3 v 2 CRANK 01
20 004533 Ex v SCREW 01
21 240395 BE & WASHER 01
22 180186-91 w—-/t—+ & (H) BASE/LOOPER HOLDER 01

%23 177004 W= -+ 5 BASE/LOOPER HOLDER 01
24 177005-2 i ROD 01
25 240396 FE # /% % SPRING 01
26 205061 Ik X B RING 01
27 177007 LN — LEVER 01
28 007258 ¥xv,/M5X10 SCREW 01
29 240391 B T & WASHER 01
30 177008 AN - — TENSION POST COLLAR 01
31 206128-2 ERE R A NEEDLE BEARING 02
32 177002 2 YUY AR SPRING 01
33 177001 h 5 - COLLAR 01
34 004537 IExY /M4 x5 SCREW 02
35 240394 B & WASHER 01
36 240382-2 = - FWR7YyY vy NEEDLE BEARING 01
37 240421 1k X i RING 02
38 XXXXXX W= - (2K H) LOOPER HOLDER (2-NEEDLE) 01
39 XXXXXX y A LOOPER 02
40 007035 ¥xvY,/ M3X6 SCREW 04
41  XXXXXX $t 2 NEEDLE GUARD 02
42 007035 ¥ x v,/ M3 X SCREW 02
43 XXXXXX V=% - (4 ﬂ:eﬂfﬁ) LOOPER HOLDER (4-NEEDLE) 01
44  XXXXXX Vo= N — LOOPER 04
45 007035 xY,/ M3X6 SCREW 08
46  XXXXXX $t % NEEDLE GUARD 04
47 007035 ¥ x Y /M3 X SCREW 04
48  XXXXXX V- -5 (6 :kﬁfm ) LOOPER HOLDER (6-NEEDLE) 01
49  XXXXXX Vo= 2% — LOOPER 08
50 007035 ¥£xvY,/ / M3X6 SCREW 12
51  XXXXXX 8t = NEEDLE GUARD 08
52 007035 Exv /M3 X SCREW 08
53 004585 INE AR AW b / 5xX 16 BOLT 02
@ X =fRFEARY] @ 3K = Not for sale basically

@ XXXXXX 37 =V /8—YTF,

104 DT — I N—YRTHERLTL AN,

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



("RP330 £ ¢ RPEE

RP Device except the RP330

Lieek(emiE

All subclasses except the above




EY#E (1)

REF. PART NO.
NO. HEEE
01 172662
02 240383-2
03 240413
04 240390
05 240387
06 206717
07 177265-92
08 004534
09 004531
10 172669
11 172668
12 240380-2
13 177024
14 172667
15 240420
16 240393
17 004514
18 172664
19 240379-2
20 240004-92
x21 240004
22 004543
23 240381-2
24 172666
25 172665
26 004539
27 240004-92
x28 240004
29 004543
30 177271
31 007052
32 004832
33 004584
34  XXXXXX
35 007018
36 177302-92
37 004531
38 240379-2
33 176809
40 172667
41 240420
42 240393
43 004514
44 177271
45 007052
46 004832
47 004584
48  XXXXXX
49 007018
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HkF Sk
Sz S N
SEN N0 N\ \
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X
o
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=\
N
X
N
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Q,O'I

1R AN

HUFFB B8Oy
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X
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(S RCF - 4
SN
i
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6 X 10

N NI NN

(N RS
N\

O
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>

X
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O XXXXXX i35 — I /3=U T,
104 BN —Ur8—YKRTHERLTL L&,

NAME

ROD

NEEDLE BEARING
RING

OIL SEAL
WASHER

RING
CRANK
SCREW
BOLT
PIN

LINK

NEEDLE BEARING
FEED BAR

ROD

WASHER

RING

SCREW

CRANK

NEEDLE BEARING
COLLAR ASSEMBLY

COLLAR

SCREW

NEEDLE BEARING
TENSION POST COLLAR
ROD

SCREW

COLLAR ASSEMBLY
COLLAR

SCREW

BRACKET

SCREW
NUT
SCREW
FEED DOG
SCREW

CRANK

BOLT

NEEDLE BEARING
FEED BAR

ROD

WASHER
RING
SCREW
BRACKET
SCREW

NUT
SCREW
FEED DOG
SCREW

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

FEED MECHANISM (1)

Please confirm the correct part by the gauge parts lists on pages 104.



r N

RP330 £ < RP &E(+ EiCek< 2miE
RP device except the RP330 device All subclasses cxcept the left

@ FiER 2HE
All subclasses except the following

RP330 %} ¢ RP &8t
RP device except the RP330 device




&Y H#E (2

REF. PART NO.

NO. R EE
01 172694
02 240385-2
03 172693
04 176846
05 172695
06 004548
07 1772704
08 240378-2
09 240412
10 200983
11 172696-92
12 004539
13 004534
14 240394
15 240382-2
16 240421
17 240419
18 240411
19 004547
20 177272
21 177269-92
22 004534
23 004539
24 177273
25 004514
26 240382-2
27 240395
28 240407
29 172672
30 1772704
31 177270
32 240378-2
33 240412
34 200983
35 004514
@ X =fEFAA

S HHIvO

N

X

AN
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o
X
o

Fvx7y vy

% ED |
T

A AN
NN\ Y
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o) Xé) }
X X
—

PBHEEY FReER
>

(- AN

FuvxR7Yy vy

S B %
®

Y /M6 X 5

F3EFHY BFIBF
>

P AN 2T
A AV
NONN\Y
2 B=
o oo
X X
G Oy

X

-

S RTY vy

U HES
RF

Fauvx7Yy vy

Lo
9

FREE <K&

N

/M5 X 5

@ XXXXXX T ==Y TT, .
104 BOY — U=V K THELTLEE N,

NAME

ROD

NEEDLE BEARING
ECCENTRIC
ECCENTRIC
BALANCE WEIGHT

SCREW

ROD

NEEDLE BEARING
WASHER

RING

CRANK
SCREW
SCREW
WASHER
NEEDLE BEARING

RING
WASHER
COLLAR
SCREW
ROD

CRANK
SCREW
SCREW
COLLAR
SCREW

NEEDLE BEARING
WASHER

RING

LINK

ROD

ROD :
NEEDLE BEARING
WASHER

RING

SCREW

@ >k = Not for sale basically

@ XXXXXX is one of the gauge parts.

FEED MECHANISM (2)

Please confirm the correct part by the gauge parts lists on pages 104.






= YBEE (3)

REF. PART NO.
NO. HRE S

01 172722

02 206172-2

03 172723

04 172724

05 004548

06 1772704

07 240378-2

08 240412

09 200983

10 004514

11 180010-91

12 178768-91
13 172720
*14 172718

15 172721-92

16 004501

17 004585

18 172731

19 240383-2

20 240413

21 240414

22 004547

23 240417

24 240378-2

25 172719

26 004541

27 172717

28 202176

29 172727

30 004806

31 180021-91
%32 172726

33 240416

34 240415

35 172729

36 007009

37 172728

38 004806

39 172030-91
x40 180020

41 004531

42 206215

43 240435

44 007250

45 240381-2

46 118621-92

47 004514

48 004531

49 118653

50 240383-2

51 240413

52 240387

53 240414

54 004547

@ X =RFEAT]

@ XXXXXX L — V=V T,
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NT7Y vy

N AN
Gidn=
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M6 X 8
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W7 Y vr

N |
~N uE =

M5 x 14
Wk /M5 X 16
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By WEIS W
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Fuyx7Yy vy

[ 1 AN

v /M6 %X 8
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PG FRONYY Y3381
H —~ N\
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YWV /M5 X 12
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| ZTEn B
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ESHRE Y
h:: VAN
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==

(@)]
X
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|
-

SR T Y T

Fa@E
N J %
-3

/M6 X 5

AN

104 HDHF — DN —YRTHEL TL &L,

NAME

ROD

NEEDLE BEARING
ECCENTRIC
COLLAR

SCREW

ROD

NEEDLE BEARING
WASHER

RING

SCREW

CRANK ASSEMBLY
GUIDE ASSEMBLY
NEEDLE PLATE GUIDE
BLOCK

CRANK

SCREW

BOLT

ROD

NEEDLE BEARING
RING

COLLAR

SCREW

WASHER

NEEDLE BEARING
ROD

SCREW
LEVER
OIL WICK
SCREW
NUT

LINK COMPLETE
LINK

BUSHING

RING

GUIDE

SCREW

SCREW

NUT

LEVER ASSEMBLY
LEVER

BOLT

PIN

SPRING

SCREW

NEEDLE BEARING

CRANK

SCREW

BOLT

ROD

NEEDLE BEARING

RING
WASHER
COLLAR
SCREW

@ >k = Not for sale basically

@ XXXXXX is one of the gauge parts.

FEED MECHANISM (3)

Please confirm the correct part by the gauge parts lists on pages 104.






EYUKE (@)

REF. PART NO.

NO. BEES
01 172659-92
02 004531
03 007093
04 206180
05 172647
06 172646-92
07 004534
08 180090
09 2403084
10 004543
11 180022
12 240418
13 177650-91
14 175217
15 171906-UB
16 007010
17 171883
18 007257

@ >k =JEFEAH

@ XXXXXX X =T/ —YTF,

2

5x 12

N
AN
SN
o=

N
e
g

Y /M6 X 14

G TN

v /M4 X 4

N
s T
!

m» +MFAof FIERc BRI KN

e |

/M3 X 6

e S B A wF e,
p
.N

B\H

v
Y oa
v /M8 X 16

14 EDYF —IUNR—YRTHEELT(REEN,

NAME

LEVER
BOLT
SCREW
WASHER
ROD

LEVER
SCREW
OIL SHIELD
COLLAR
SCREW

INDICATOR
SPRING
WHEEL
STOPPER
SCALE PLATE

SCREW

BUSHING
SCREW

@ >k = Not for sale basically

@ XXXXXX is one of the gauge parts.

FEEDMECHANISM (4]

Please confirm the correct part by the gauge parts lists on pages 104.



@Taaimé&ﬁ
All subcl except the following

@

UT900-PL200-PL20] it &

N\

PL210-PL211device

UT900-PL200-PL201 ST % B < ST
All subclasses except the following UT900-PL200+PL201 device

PL210-PL211 54 2)
1

{{




s

118527
176909
118530
004548
118105

004541
118196-92
007246
XXXXXX
007019

118535
007255
100331
177353
118108

176015
2025717
004503
177355
201629

172643-91
172644
004531
180012
240275

118858
007256
004818
172755-91
118148

202901
180025
004531
180179
240440

004502

HEHIF MWMEFCEE N
MHMWN FN T HH

9 © oo
3 3
G N&
AN

< N\ N
V/‘\:\\’/ﬁ

O ZEw
n

~
Pz
SN

ANWVEF /M6 X 20

BYIEH
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HARENDFMH X 12
7
]

S0 W NERE
Fol
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AUt FelIESE
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T e

g ANEN
BYIN
v\: -)l‘

AN

=

(@)}

._b z
<

YWk MbB X 12

7

NTOPE BRESIm A
I |

pAAN: AR

1
&
|

¥zx v ,/M5x 30

PRESSER FOOT MECHANISM
NAME QT.
PRESSER BAR 01
PRESSER BAR 01
LEVER 01
SCREW 02
NEEDLE PLATE GUIDE 01
SCREW 01
COLLAR 01
SCREW 01
PRESSER FOOT COMPLETE 01
SCREW 01
FLAT SPRING 01
SCREW 01
SCREW 01
LEVER 01
BUSHING 01
SPRING 01
RING 01
BOLT 01
LINK 01
RING 02
LEVER ASSEMBLY 01
LEVER 01
BOLT 02
HOOK 01
SPRING 01
HOOK 01
SCREW 02
NUT 02
SHAFT ASSEMBLY 01
COVER 01
RING 01
BRACKET 01
BOLT 02
LEVER 01
TENSION POST COLLAR 02
SCREW 02



UT900-PL200,201 Eil{ %  21kiE )

All subclasses except the UT900+PL200,201 device

UT900-PL200,201 3l %5 ¢ 24458
All subclasses except UT900+PL200,201




fRATHE (1)

REF. PART NO.

NO. M mEE
01 172620
02 007019
03 172634-92
04 004531
05 240406
06 240404
07 004537
08 180026
09 240407
10 2400294
11 172637-91
12 004501
13 172661
14 007028
15 172752

16 172805-9U
17 172806-91

18 172811
19 2400294
20 204734
21 202433
22 201629
23 169594
24 007253
25 306302
26 235040

27 180003-9U
28 180004-9U

29 007249
30 306306
*31 306307
32 306575
33 180092
34 306359
35 180018
36 208448
37 208447-UA
38 201037
@ X =R

@ XXXXXX (Y =P /8=YTT

THREAD TENSION MECHANISM (1)

24 r NAME QT.
* 8 THREAD GUIDE 01
Y x Y,/ M4X8 SCREW 02
AN LEVER 01
NENRNENPF /M5 X 12 BOLT 01
B & WASHER 01
h S5 - COLLAR 01
IEx Y,/ M4 x5 SCREW 02
Hh ROD 01
1k * & RING 01
B & WASHER 01
Loy — () LEVER ASSEMBLY 01
Y xv /M5 X 14 SCREW 01
73545 w b BRACKET 01
E/hxv, / MEX10 SCREW 02
Blgk Y N % SPRING 01
Fvvyav (M) TENSION CONTROL MECHANISM 01
73545 v b () BRACKET COMPLETE 01
% Hh THREAD RELEASER 01
B & WASHER 02
1IE » & RING 02
B & WASHER 01
1k * B RING 01
% B THREAD GUIDE 04
LxY,/ MAXT SCREW 04
LiITE v PIN 04
B & WASHER 04
$%HF () (58) THREAD TENSION COMPLETE 02
SHEF (M) (§9) THREAD TENSION COMPLETE 02
I£x v,/ M5 X 30 SCREW 02
A FE (M) TENSION POST COMPLETE 01
SR FE TENSION POST 01
Ik »x & RING 01
AT TENSION DISC 02
Zm Cup 01
FE#E/ % (88) SPRING (HEAVY) 01
5SF = v b SPRING BUSHING 01
BWFF v b POST NUT 01
E#EN 2 SPRING 01

°

104 EDY — U= YRTHEELT LS,

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.






REFHE ()

REF. PART NO.
NO. BREE

01 172812-9U
02 172806-91

03 172811
04 2400294
05 204734
06 202433
07 201629
08 169594
09 007253
10 306302
11 235040

12 180003-9U
13 180004-9U

14 007249
15 306306
16 306307
17 306575
18 180092
19 306359
20 180018
21 208448
22 208447-UA
23 201037
@ X =RFEART]

@ XXXXXX Y — T R=YTF

EZR /)
Fvvav (M)
7354 v b (M)
ol 2

B &

1k 2 B

B &

I

R

Txv,/ M4XT
DS A

B &

fHEF (M) (5&)
FEF (M) (55)
¥ xv /M5 X 30
RAFRE (M)
FRTE

1k X ¥

W m

% M

FE#E/ Y% ()

7 F = w b
wWFT+ v b
E#5 /< %

104 B — D78 — Y ETRRLTL AL,

THREAD TENSION MECHANISM  (2)

NAME

TENSION CONTROL MECHANISM

BRACKET COMPLETE
THREAD RELEASER
WASHER

RING

WASHER

RING

THREAD GUIDE
SCREW

PIN

WASHER

THREAD TENSION COMPLETE
THREAD TENSION COMPLETE
SCREW

TENSION POST COMPLETE

TENSION POST
RING

TENSION DISC
CUP

SPRING (HEAVY)

SPRING BUSHING
POST NUT
SPRING

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



Ol
For 6-needle
1




FREAFHE Q)

REF. PART NO.
NO. B @mEFE

01 177752-9U
02 172817-91
03 172819

04 2400294
05 204734

06 202433

07 201629

08 169594

09 007253

10 306302

11 235040

12 180003-9U
13 176919

14 007253

15 007249

16 177753-9U
17 177755

18 235040

19 180004-9U
20 176921

21 007018

22 306306
*23 303307

24 306575

25 180092

26 306359

27 180018

28 208448

29 208447-UA
30 201037

@ % =[FART

@ XXXXXX 134 — U= TT

A PR
Fvivayvy (M)
7345 v b (H)
Skt A

B &

Ik » b

B &

1k »

%18

Y xv,/ M4X7T
FEiTE ¥

B &
%%?(ﬂ)(ﬁ)
Y xv,/ M4Xx7T
Ex v /M5 X 30
F v yav ()
73545 v b

B &

RRF (M) (§)
7354 v b
YxY,/ M4X6
SHEFE (M)
A F R

1k X

AT

s m
HE# % (58)
5 F = v b
#WFF v b
FE#6 /Y %

104 BDH — U=V RTHEBLTLZE,

THREAD TENSION MECHANISM (3]

NAME

TENSION CONTROL MECHANISM
BRACKET COMPLETE

THREAD RELEASER

WASHER

RING

WASHER

RING

THREAD GUIDE
SCREW

PIN

WASHER

THREAD TENSION COMPLETE
THREAD GUIDE

SCREW

SCREW

TENSION CONTROL MECHANISM
BRACKET

WASHER

THREAD TENSION COMPLETE
BRACKET

SCREW

TENSION POST COMPLETE
TENSION POST

RING

TENSION DISC

CUP

SPRING (HEAVY)
SPRING BUSHING
POST NUT
SPRING

@ X = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



24 X 5tH SHRER U B
For 2+4-needle | NEEDLE THREAD HANDLING

UTO00 S5 ERRC 24418 @ 0 W 0@
All subclasses except the UT900 device % @

AN
LOOPER THREAD HANDLING



RV —N-RigUBHE (1)

REF. PART NO.
NO. B ES

01 177626-92

02 004524
03 178853
04 007019
05 303448
06 172949
07 007019
08 303448
09 177915
10 007019
11 303448
12 178270
13 007019
14 240404
15 004537
16 172651
17 2400294
18 240407
19 178263-92
20 004516
21 178264
22 180008
23 004514
24 178265
25 004514
26 007254
27 302885
28 178266
29 004500
30 240405
31 004537
32 172707-2
33 240022
34 177580-91
35 004547
36 178269
37 007143
38 172622
39 007143
40 177168
41 007143
® % =R

@ XXXXXX N — V=Y TT,
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IEx Y /M4 x5
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Ik » bR
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NANRNENLVF /M5 X 20
Vv

v v

IEx Y /M5 X5
%18

IEx Y /M5 X5
Bffxv, /M6

B &

%18

Y x Y,/ MHX10
H 5 -

IEx v,/ M4 X5
i

A4 Ny -

f Y

ExvY /M6 X5
%8

Y zxvY,/M4X%X5.5
B

¥ xY /M4 X5.5
}\JE

¥xvY, /M4 Xx5.5

104 BDY = I _— Y RTEHL TS,

NEEDLE THREAD & LOOPER THREAD HANDLING (1)

NAME

THREAD TAKEUP
SCREW
THREAD GUIDE
SCREW
WASHER

THREAD GUIDE
SCREW
WASHER
THREAD GUIDE
SCREW

WASHER
THREAD GUIDE
SCREW
COLLAR
SCREW

ROD
WASHER
RING
CRANK
BOLT

LINK

PIN

SCREW

THREAD GUIDE
SCREW

SCREW
WASHER
THREAD GUIDE
SCREW
COLLAR

SCREW

ROD

OIL SEAL
THREAD TAKEUP
SCREW

THREAD GUIDE
SCREW
THREAD GUIDE
SCREW
THREAD GUIDE

SCREW

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



6 A stH sHRaR U B
For 6-needle NEEDLE THREAD HANDLING

IW—R—ig YR
LOOPER THREAD HANDLING




SR —N—RBYEE (2 NEEDLE THREAD & LOOPER THREAD HANDLING (2)

REF. PART NO.

NO. MR EFES %z W NAME QT.
01 177626492 % &Y THREAD TAKEUP 01
02 004524 ¥ xv,/M4Xx10 SCREW 01
03 178854 % B THREAD GUIDE 01
04 007019 Ex Y,/ M4 X8 SCREW 02
05 303448 B & WASHER 02
06 172950 %% THREAD GUIDE 01
07 007019 Exv /M4 X8 SCREW 02
08 303448 B & WASHER 02
09 177916 R | THREAD GUIDE 01
10 007019 E£zx2Y /M4 X8 SCREW 02
11 303448 BE 4 WASHER 02
12 240404 A - COLLAR 01
13 004537 IEx Y,/ M4XxX5 SCREW 02
14 172651 ih ROD 01
15 2400294 B & WASHER 01
16 240407 Ik » & RING 01
17 240405 A S - COLLAR 02
18 004537 IEx Y,/ M4Xx5 SCREW 04
19 172707-2 iith ROD 01
20 240022 A4 Ny - N OIL SEAL 01
21 177580-91 % &V THREAD TAKEUP 01
22 004547 IEx Y /M6 X5 SCREW 02
23 177578 %8 THREAD GUIDE 01
24 007143 E£x2vY /M4 X5.5 SCREW 01
25 180169 % 18 THREAD GUIDE 01
26 007143 £ xvY /M4 XxX5.5 SCREW 01
27 172796 %18 THREAD GUIDE 01
28 007143 Y xv,/ M4 Xx5.5 SCREW 01
29- 177169 % 8 THREAD GUIDE 01
30 007143 ¥xv /M4 X5.5 SCREW 01
@ >k =fR5ERT] @ X = Not for sale basically
@ XXXXXX I35 —¥/3—=YTT, @ XXXXXX is one of the gauge parts.

1004 D = I NR—=YRTHEELTLRE N,

Please confirm the correct part by the gauge parts lists on pages 104.

— 43 —






i

REF. PART NO.
NO. HRES

01 180091-91

02 007143

03 180040

04 202199

05 240424

06 202177

07 172655

08 007126

09 210766

10 202178

11 180046

12 180093

13 172711

14 172798-91
*15 172739
%16 172740

17 172018

18 172822

19 004527

20 240104

21 007024

22 172750-91

23 172754

24 004585
@ X =HRFEFT

@ XXXXXX T =T —=YUTT,

104 HDY = V=Y RTHERALTEE N,

% W

AANVY VD
Exv,//M4x5.5
FANVE VI Y- N
73 v 7

F oa -7

¥ A

5 v F

ms=v /M6 %X 12
IR =4

¥ A

7 x JV b

7 x )V b

.3 IV

Z2ZE vy (48)
7545 v b

734 v b

AR VD

7 x Vb
Y¥xvV,/M4x8
B &

L x Y,/ M4x%x18
w4y (d8)
XAy v b
NANRKENVF /M5 X16

NAME

OIL TANK
SCREW

OIL TANK SEAL
CLAMP

TUBE

OIL WICK
LATCH
SCREW
PIN

OIL WICK

FELT
FELT
SPONGE
SPONGE
BRACKET

BRACKET
SPONGE
FELT
SCREW
WASHER

SCREW
OIL PAN
GASKET
BOLT

@ K = Not for sale basically

@ XXXXXX is one of the gauge parts.

LUBRICATION MECHANISM

Please confirm the correct part by the gauge parts lists on pages 104,



TM625X 02 Series
2&$tH (For 2-needle)




Hie Q&FEHA) | THREAD STAND (2-NEEDLE)

REF. PART NO.

NO. BwmES A 7N NAME QT.
01 000486B9S i (#) (4 X1ir) THREAD STAND ASS. (4-SPOOQLS) 01
02 000503-SA =% v F#E (TF) THREAD STAND ROD (LOWER) 01
03 000509 B & WASHER 02
04 004835 NEF v b/ MI18 NUT 01
05 000505ASA 73545 v b (2F1) BRACKET 02
06 000380A % AL SPOOL PIN 04
07 201252 N EE SPRING WASHER 04
08 004803 ~NAF v b M4 NUT 04
09 000381-SA =0 SPOOL TRAY 04
10 000507 gLy v CUSHION 04
11 000382-SA =2 Lk # SPOOL RETAINING FIN 04
12 007102 N x Y,/ M6 X 32 SCREW 02
13 000512 BE & WASHER 02
14 004022 Ex v,/ M6X10 SCREW 02
15 000502-SA 24 v EE (F) THREAD STAND ROD (UPPER) 01
16 000504-SA YaA v b JOINT 01
17 004021 ¥£xv,/ M5X16 SCREW 02
18 004805 NS v b MS NUT 02
19 000383-SA 7545 v b BRACKET 01
20 004014 YEzxv /M4 x 25 SCREW 01
21 004803 NAEAF v b /M4 NUT 01
22 000384 S 18 B M THREAD GUIDE BAR ROD 01
23 004012 ¥xv,/M4x12 SCREW 02
24 004803 NAEF v P M4 NUT 02
25 000233-SA  F ¥ - HOLDER 01
26 004012 ¥xv,/ M4x12 SCREW 01
27 004803 NAF v b M4 NUT 01
28 000293B SEE (4&F1) THREAD GUIDE BAR (4-SPOOLS) 01
29 004012 ¥zxv /M4 x12 SCREW 01
30 004803 NAEAF v b /M4 NUT 01
31 000527ASA 73545 v b (2F1) BRACKET 02
32 004021 ExvV,/ M5EX 186 SCREW 02
33 004805 NAEF v b M5B NUT 02
34 000506 B THREAD EYELET 04
35 000386 v 7 ROD CAP 01

@ X =fRFEA 7] @ >k = Not for sale basically

@ XXXXXX iE7' =9’ =ITY, @ XXXXXX is one of the gauge parts.

104 DY —IR—VRTHELTL S, Please confirm the correct part by the gauge parts lists on pages 104.



TM625X 04 Series
4 & §1F (For 4-needle)




RiIAB (AFREA)

REF. PART NO.
NO. #HamFESF

01 000586A9S
02 000503-SA
03 000509
04 004835
05 000505-SA

06 000505ASA

07 000380A
08 201252
09 004803
10 000381-SA
11 000507
12 000382-SA
13 007102
14 000512
15 004022

16 000502-SA
17 000504-SA

18 004805

19 004021

20 000383-SA
21 004803

22 004014

23 000384

24 000384A
25 004803

26 004012

27 000233-SA
28 004803

29 004012

30 000293C
31 000293

32 004803

33 004012

34 000502A5A
35 000527-SA

36 004805
37 004021
38 000506
39 000386
@ Xk =JEFEAA

@ XXXXXX Y — /=Y T

% ¥

%3 (#M) (8%&1r)
24 v FEE (CF)

B &

NAF v b,/ MI18
754 v b (3&I)
7545 v b (2FK3)
A AVAR

N2 EE

NETF v b M4
Zm

v Ly v

=

NARXY /M6 X 32
B &

¥ xY,/M6X10
2y v FE (LE)
YaA vFh

NAF v b M5
Y x Y,/ MbHX16
73545 v b

NAF v b M4
ExvY /M4 X256
8 BB

S 18 B B

NEF v b M4
ExV,/ M4x12
F N -

NAF v P M4
ExY,/ M4x12
$E®E (34&K1)
SE®E (6 &13)
NAF v b/ M4
XY,/ M4x12
2% v ERE (L)
73545 v b (3&FI)
NAF v b M5
ExY,/ MEX16
I(\EK

Froy 7

°

104 BOY = I R_ =Y RTHR LTS

THREAD STAND (4-NEEDLE)
NAME QT.
THREAD STAND ASS.  (8-SPOOLS) 01
THREAD STAND ROD (LOWER) 01
WASHER 02
NUT 01
BRACKET 02
BRACKET 01
SPOOL PIN 08
SPRING WASHER 08
NUT 08
SPOOL TRAY 08
CUSHION 08
SPOOL RETAINING FIN 08
SCREW 04
WASHER 04
SCREW 04
THREAD STAND ROD (UPPER) 02
JOINT 02
NUT 04
SCREW 04
BRACKET 02
NUT 02
SCREW 02
THREAD GUIDE BAR ROD 01
THREAD GUIDE BAR ROD 01
NUT 02
SCREW 02
HOLDER 02
NUT 02
SCREW 02
THREAD GUIDE BAR (3-SPOOLS) 01
THREAD GUIDE BAR (6-SPOOLS) 01
NUT 02
SCREW 02
THREAD STAND ROD (UPPER) 01
BRACKET 02
NUT 02
SCREW 02
THREAD EYELET 08
ROD CAP 01

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



TM625X 06 Series

6 & &tHA (For 6-needle)




RIA GAHA) THREAD STAND (§-NEEDLE)

REF. PART NO.

NO. BEES 2 R NAME QT.
01 000590-9S ki (#M) (12 &) THREAD STAND ASS. (12-SPOOLS) 01
02 000503-SA 24 v FE (F) THREAD STAND ROD (LOWER) 01
03 000509 B & WASHER 02
04 004835 NAEF Y P MI18 NUT 01
05 000505-SA 73545 9 b (3KI) BRACKET 04
06 000380A % AL B SPOOL PIN 12
07 201252 N EE SPRING WASHER 12
08 004803 NAEBF v b M4 NUT 12
09 000381-SA = SPOOL TRAY 12
10 000507 g vE v CUSHION 12
11 000382-SA = LIk A SPOOL RETAINING FIN 12
12 007102 NE XYV /M6 X 32 SCREW 04
13 000512 B & WASHER 04
14 004022 ExY,/M6X10 SCREW 04
15 000502-SA 24 v FE (L) THREAD STAND ROD (UPPER) 01
16 000504-SA YaAg Vb JOINT 02
17 004805 ~NHEF v b SM5 NUT 04
18 004021 Ezxv// MEX 16 SCREW 04
19 000383-SA 73545 v b BRACKET 02
20 004803 NBF v b M4 NUT 02
21 004014 Ezx vV /M4 X 25 SCREW 02
22 000384 % 8 THREAD GUIDE BAR ROD 01
23 000384A % oE B B THREAD GUIDE BAR ROD 01
24 004803 NABF v P M4 NUT 02
25 004012 ExYV,/ M4 X112 SCREW 02
26 000233-SA F Wy - HOLDER 02
27 004803 NAF v b/ M4 NUT 02
28 004012 ExY,/ M4x12 SCREW 02
29 000293 FEE (6 &K1L) THREAD GUIDE BAR (6-SPOOQOLS) 02
30 004803 NBF v b /M4 NUT 02
31 004012 Exv, /M4 x12 SCREW 02
32 000502ASA 24 v rEE (E) THREAD STAND ROD (UPPER) 01
33 000527-SA 73545 v b (3FI) BRACKET 02
34 004805 ~NABF v b/ M5 NUT 02
35 004021 Exv,/ MbEX 16 SCREW 02
36 000506 % B THREAD EYELET 12
37 000386 = A ROD CAP 01
@ Xk =fRFEAT] @ >k = Not for sale basically
@ XXXXXX 5 =3I TY, @ XXXXXX is one of the gauge parts.

104 BDF = N—=VRTHBLTLEE N, Please confirm the correct part by the gauge parts lists on pages 104.



For raised mounting except PL device

@_@ + (10) P BRHER < B LSBT TM625B Series

—

\

PLERM £k ( BELIFRIBHA

For raised mounting except PL device




o LiEEX R

ACCESSORY PARTS FOR RAISED MOUNTING

REF. PART NO.

NO. BmEE %z W NAME QT.
01 172866-9S AT () INSTALLATION ASSEMBLY 01
02 180143-9U #EfMH (M) REST BOARD 01
03 172823-UD ~NWbFAH - F BELT GUARD 01
04 004910 Kxv (¥) /5.1 SCREW 02
05 180027 # & REST BOARD 01
06 180028 7y ¥avdA RUBBER PLUG 04
07 004588 NARKNVEF / "M8XT0 BOLT 04
08 300172 B & WASHER 04
09 004565 ¥zxv,/M8 SCREW 04
10 180034-9S b ¥EEIEE (M) KNEE LIFTER ASSEMBLY 01
11 172826-91 A v 7Y v 7 (&) COUPLING 01
12 172827 oy TY T COUPLING 01
13 172828 AR M TN % SPRING 01
14 180023-91 & (#) SHAFT ASSEMBLY 01
15 004538 k*Y,/M4 X6 SCREW 01
16 212493ASA 7 5 4 v b BRACKET 01
17 005543 g R vr /WhH BOLT 02
18 180015 Ll ROD 01
19 180014 774 v b BRACKET 01
20 180013 73 v b BRACKET 01
21 180016 [ KNEE PAD BASE 01
22 007248 Yxv /M5 X9 SCREW 01

@ X =[R5ERA]

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 104.

@ XXXXXX YT =T nR=U T,
104 EDH — U= IRTHRLTL I, 53



Mor@eamommr, ]  TM625  Series

PLERMGER X5 RXIBAA

For table mounting except PL device




EEIRAME

REF. PART NO.

ACCESSORY PARTS FOR TABLE MOUNTING

NO. W EES Z W NAME QT.
01 176876-9S #E A (#M) INSTALLATION ASSEMBLY 01
02 180144-9U0 #Er&H (M) REST BOARD 01
03 172997-UD RXWwW b H - F BELT GUARD 01
04 004910 Kz () /5.1 SCREW 02
05 180028 7y ¥VavIdh RUBBER PLUG 04
06 004507 Ex v,/ M8 X 30 SCREW 04
07 300172 B & WASHER 04
08 004565 Ezxv /M8 SCREW 04
09 180034-9S EFEEEE (M) KNEE LIFTER ASSEMBLY 01
10 172826-91 Ay 7Y I () COUPLING 01
11 172827 Ay 7Y VT COUPLING 01
12 172828 AR S SPRING 01
13 180023-91 ¥ (#) SHAFT ASSEMBLY 01
14 004538 IEx Y/ M4x6 SCREW 01
15 212493ASA 754 » b BRACKET 01
16 005543 e Krve /W5 BOLT 02
17 180015 i ROD 01
18 180014 7545 v b BRACKET 01
19 180013 7545 v b BRACKET 01
20 180016 E¥FY T KNEE PAD BASE 01
21 007248 L x Y,/ M5sHX9 SCREW 01
@ X =fEREAH @ >k = Not for sale basically

@ XXXXXX Y — V=TT

104 HO» — S8 — IR TR LT XL,

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



@_ @ + @;L?uﬁﬁiéﬁ;{yvﬁp%%zti%ﬁvm _—
= t d H H
Foutilysbmenged msulutin e Pl o) TNAGOBE Saries

@— @ + @ PLERITERC 6Ft 1o (2R | @EBATA (Fully-submerged installation)

except PL device

@m&w LURIETA

For fully-submerged installation
except the following

TM625F X08-04-689/31/RP330
6 &8t 3 v v 2URIEHA
For 6-needle, fully-submerged installation
[
~

Q@@ ©EEEE

(‘)

J

6 &St UV ERC 2UABMARA
For fully-submerged installation
except 6-needie machine

PLEE £ ¢ SURENA )
For fully-submerged installation
except PL device

TM625F X 06-04-69/31/RP330

e &stx v 2B MAA
For 6-needle, fully-submerged installation ) )




EIRREAHER

ACCESSORY PARTS FOR FULLY-SUBMERGED MOUNTING

REF. PART NO.

NO. R ES % W NAME QT.
01 180031-9S #EF (#2) INSTALLATION ASSEMBLY 01
02 180031A9S #EfF () INSTALLATION ASSEMBLY 01
03 180145-91 #EHMH (M) REST BOARD 01
04 180145A91 #EHH () REST BOARD 01
05 176938 RN REST BOARD 01
06 240432 A F v b NUT 04
07 007262 AY:: a2 BOLT 04
08 202700 B & WASHER 08
09 176957 AN - H - TENSION POST COLLAR 08
10 240426 W B & WASHER 04
11 004807 NAEF v F/M10 NUT 08
12 180028 Jw vVavdh RUBBER PLUG 04
13 004565 L£xv /M8 SCREW 04
14 300172 BE & WASHER 04
15 004565 L xv /M8 SCREW 04
16 240194 WA+ v b NUT 03
17 240431 A F v b NUT 02
18 004503 NBARKXNVEF /M6 X 20 BOLT 02
19 303335 B & WASHER 02
20 240431 WA F v b NUT 03
21 004503 NABARKIL /M6 X 20 BOLT 03
22 303335 B & WASHER 03
23 180035-9S b ¥EREIZEE () KNEE LIFTER ASSEMBLY 01
24 171542-91 By 7Y v (#) COUPLING 01
25 171544 hy 7Y T COUPLING 01
26 171543 FRAE T N 2 SPRING 01
27 180023-91 & (#0) SHAFT ASSEMBLY 01
28 004538 IEx Y /M4 X6 SCREW 01
29 212493ASA 7 54 v b BRACKET 01
30 005543 MRV W5H BOLT 02
31 180015 i ROD 01
32 180014 734 v b BRACKET 01
33 180013 734 v b BRACKET 01
34 180016 E ¥ Y5 KNEE PAD BASE 01
35 007248 ExvY,/ MbEX9 SCREW 01
@ X =[5 @ >k = Not for sale basically

@ XXXXXX I3H =P R—=VTT

104 BV — T r8mm /i’ﬂﬁ”‘bf(f‘éb‘ @ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



TM625B X 02-10-39/43
TM625B X 04-10-39/43

I R b/ RfFIT (Attaching waistband)

$5511:E 3 58 (Option)
S frbh s

@ = § Finished tape widin 0"
25 ttEp5—7h

® Finished tape widin 1o

TM625HF X 02-02-58/11

5 —7 ¥ — A (Lap seaming)




SR (1]

REF. PART NO.

NO. WMEEFS % W
01 188522 7545 v b
02 004515 Kb,/ M6 X 14
03 303335 B &
04 188524 7354 v b
05 004510 %Y ,/M6 X 16
06 303335 B &
07 303179 m /s %
08 004816 NAF v/ MI10
09 300154 B &
10 188526-91 Hh (#)
11 004522 IE* Y /M6 X 6
12 188523 754y w b
13 189504 F— T HAF
14 189505 F -7 HAF
15 007052 S %Y ,/M6 X 10
16 303335 B &
17 188531-91 #HEW
18 007017 ExvY,/M4x5
19 303448 B &
20 007019 SEx Y /M4 X 8
21 303448 B &
@ X =IEFEAH

@ XXXXXX R = IR~ YTT,
104 BDH ==Y RTHRELTLEEN,

NAME

BRACKET
BOLT
WASHER
BRACKET
SCREW

WASHER

SPRING WSASHER
NUT

WASHER

SHAFT ASSEMBLY

SCREW
BRACKET
TAPE GUIDE
TAPE GUIDE
SCREW

WASHER
FABRIC GUARD
SCREW
WASHER
SCREW

WASHER

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

SPECIFIC PARTS (1)

Please confirm the correct part by the gauge parts lists on pages 104.



TM625PF X 02-07-67/04
BIXL T{TIF (Attaching facing)

TM625F X 06-04-69/31

S 4 4117 (Attaching lined tapes)

TM625F X 06-04-69/31
$$5;E3C & (Option)

<
0 TM625PF X 02-07-
$551;E 3 & (Option)




BRES (2)

REF. PART NO.

NO. BMmEFEHE A
01 188500-91 7
02 007046 m
03 188503 7
04 259015A 7
05 188505-91 7
06 007019 3
07 303448 Bz
08 189503-91 &
09 189502 Eil
10 189501 va
11 189507-91 &
12 007017 -
13 303448 s
14 007019 ¥
15 303448 Bz
@ X =fR5EA A

@ XXXXXX 13T — D= T,

¥
sy 9w b (M)
%Y /M5 X 12
5% v b
5 v 7L~
Sy v b (#)
%Y /M4 x 8
&
- 754 F (M)
-
- 7HAF
- 7THAF ()
% Y,/ M4 X5
&
* Y /M4 %8
&

104 ADY — I N—YRTHRBLT K,

NAME

BRACKET COMPLETE
SCREW

BRACKET

CLAMP LEVER
BRACKET COMPLETE

SCREW

WASHER

TAPE DISC ASSEMBLY
FABRIC GUARD

TAPE GUIDE

TAPE DISC ASSEMBLY
SCREW
WASHER
SCREW
WASHER

@ K = Not for sale basically

@ XXXXXX is one of the gauge parts.

SPECIFIC PARTS (2]

Please confirm the correct part by the gauge parts lists on pages 104.



TM625PF X 02-07-67/04
BIAL T {17 (Attaching facing)




HHEMm )

REF. PART NO.

NO. B m&ES
01 180156-9S
02 180157
03 212493BSA
04 240208
05 000405
06 240208
07 000404A
08 005161
09 000233-SA
10 004012
11 004803
12 180158
13 004012
14 004803
15 306812
16 256047
17 004514
18 004514
@ Xk =[RFERA

@ XXXXXX T — U=y TTF

X
2

e ATl
BeT |
TN
7
=2
D

HaerHuE SEVEY
~BXIE SN
(A RV

FrE~ ESHRBRE
GG B Y

AN A\

104 BDF — Ur8— YR THRLT L X,

NAME

TAPE DISC ASSEMBLY
ROD

BRACKET

BOLT

FIXING ROD

BOLT

SIDE PLATE/LABEL
SCREW

HOLDER

SCREW

NUT

ROD

SCREW

NUT

SHAFT (LEFT)

BRACKET

SCREW
SCREW

@ >k = Not for sale basically

@ XXXXXX is one of the gauge parts.

SPECIFIC PARTS  (3)

Please confirm the correct part by the gauge parts lists on pages 104.



TM625F X 06-04-69/31

S A {13 (Attaching lined tapes)




ER®am

~ REF. PART NO.
NO. HBEF

01 180156A9S
02 180157

03 212493BSA
04 240208

05 000405

06 240208

07 000404A
08 005161

09 000591

10 000233-SA
11 004012

12 004803

13 180158

14 004012

15 004803
x16 306812

17 256047

18 004514

19 004541

® * =IRFAT

@ XXXXXX BY — /8= VTT,

% R

F—-78 (H)

tifh

7354 v b
XL, /M6

B 5

XLV, /M6

5 ~ v il #z
Exv,/Chx8
{1 B

F Y -
Exv,/ M4x12
NAF v b M4
-

L xv,/ M4x12
NAEF v b M4
W (£)

73 v b

IEx Y /M5 X 5
IEx Y /M6 X 8

104 DY — U=V RTHRBL T &,

NAME

TAPE DISC ASSEMBLY
ROD

BRACKET

BOLT

FIXING ROD

BOLT

SIDE PLATE/LABEL
SCREW

CASING PLATE
HOLDER

SCREW
NUT
ROD
SCREW
NUT

SHAFT (LEFT)
BRACKET
SCREW

SCREW

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

SPECIFIC PARTS (4]

Please confirm the correct part by the gauge parts lists on pages 104.



TM625PB X 04-05-295/01

IR bTLANFHF
(Inserting or attaching elastic to waist)

TM625PF X 02-07-311/04

BJAL T (Mock facing)




BER&E& (5)

REF. PART NO.
NO. #Hm&FEF
0l 188512
02 007029
03 188513
04 007019
05 303448
06 188509-91
07 007019
08 188514
09 007010
10 189506-91
11 007130
12 004803

13 188521-91
14 188515-91

15 004911
16 303448
17 188520
18 004911
19 303448
@ % =R

@ XXXXXX 3 =P /8=YTY

3

N RV
N~ \ ¥
SRtE -
>~ Ol
X X
o0 o
(\S]

NA~\Z
o=~
O.Jvrpgtﬁ
X~
(o2} [0}

X

FEAHL BHEIAEN ®

LB OPEBE S B w
Fued e

SAURN N
~ 3 N

Haxx+-=Z
~ e\

B X
e
—

7.

B St
EEEN

N\

>

By B
v\
=

104 BD7 = I N—YRTEELTLHEN,

SPECIFIC PARTS (5)

NAME QT.
BRACKET 01
SCREW 01
CLOTH GUIDE (LEFT) 01
SCREW 01
WASHER 01
ELASTIC GUIDE ASSEMBLY 01
SCREW 01
CLOTH GUIDE (RIGHT) 01
SCREW 02
FABRIC GUARD 01
SCREW 01
NUT 01
TAPE DISC ASSEMBLY 01
TAPE DISC ASSEMBLY 01
SCREW 02
WASHER 02
TAPE GUIDE 01
SCREW 02
WASHER 02

— 87 —

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



TM625PF X 02-07-311/04
BIILT (Mock facing)

E@E




HZREA (6 SPECIFIC PARTS  (6)

REF. PART NO.

NO. BwmES FA 7 NAME QT.
01 180165-9S F - 7& (#) TAPE DISC ASSEMBLY 01
02 306468-SA #%iIt & THREAD BRACKET 01
03 004913 AKx v (M) /5.8 SCREW 03
04 005476 NAF v b NUT 01
05 306466-SA R % v F# ROD 01
06 000383-SA 7354 v b BRACKET 01
07 004014 ¥xv,/M4x25 SCREW 01
08 004803 NEF v b M4 NUT 01
09 000386 F iy 7 ROD CAP 01
10 000405 BY 5 #8 FIXING ROD 01
11 004012 Y zxv,/M4x12 SCREW 01
12 004803 NBEF v b M4 NUT 01
13 0004044 5 NVl i) SIDE PLATE/LABEL 02
14 005161 Exv/7C5x 8 SCREW 02

@ X =EFAH] @ K = Not for sale basically

@ XXXXXX BT =T R—Y T, @ XXXXXX is one of the gauge parts.

104 BDY ~ V=Y RTHEELTLEE, Please confirm the correct part by the gauge parts lists on pages 104.



TM625/RP Series




RPEE (1) RP DEVICE (1)

@ XXXXXX 3 =TI R=UTF,
104 BD = U= YRTREA LT E U,

@ XXXXXX is one of the gauge parts.

REF. PART NO.

NO. HmES Z NAME ‘ QT.
01 180081-95 7354 v b (M) BRACKET COMPLETE 01
02 004304 NAE XY ,/M6 X 16 SCREW 04
03 202045 N R EE SPRING WASHER 04
04 170913AUD 7 - - MACHINE PULLEY 01
05 004556 IEx Y /M6 %10 SCREW 01
06 004541 IEx Y /M6 X 8 SCREW 01
07 180068-91 Fr -~ GEAR 01
08 004555 IEx Y, /M6 X 8 SCREW 01
09 004548 IFEx Y /M6 X 8 SCREW 01
10 240461 44 3 VIR NLE TIMING BELT 01
11 180061 ¥y - GEAR 01
12 004548 iEx Y /M6 X 8 SCREW 02
13 180053-91 ¥h 5% BLOCK 01
14 007019 ExvY,/ M4X8 SCREW 03
15 174656 79 v COOLING FAN 01
16 004539 IEx Y, /M5 X6 SCREW 01
17 240427 A4 Ny - N OIL SEAL 01
18 180059-SD A /N — COVER 01
19 240442 AN =Y - TENSION POST COLLAR 02
20 007072 ¥ x v,/ M4 x 35 SCREW 01
21 007276 Y xY,/ M4 x 45 SCREW 01
22 174654 il ROD 01
23 174655 7 = WV b FELT 01
24 171175 A5 - COLLAR 01
25 004514 IEx Y, /M5 X5 SCREW 02
26 240433 IE X & RING 02
27 2015234 -7y vy BALL BEARING 01
28 202901 I X & RING 01
29 174669-SD AN - COVER 01
30 174668 HZHr v b GASKET 01
31 007019 Ex Y,/ M4 X 8 SCREW 07
32 240052 ' PLUG 01
33 240052 %’ PLUG 01
@ X =54 @ >k = Not for sale basically

Please confirm the correct part by the gauge parts lists on pages 104.



TM625/RP Series @
()




RPRE (2)

REF. PART NO.

NO. T
01 180054
02 007043
03 9A3004
04 252658
05 004527
06 200098
07 180039-91
08 276519
09 211301
10 007059
11 180077
12 004514
13 180078
14 004514
15 240379-2
16 201629
17 180079
18 240017
19 004522
20 174646
21 202177
22 240415
23 004535
24 174633
25 174934
26 174667
27 180094-91
28 004548
29 174635-91
«30 180070
31 240378-2
32 174632
33 202177
34 240458
35 180072
36 240378-2
37 180085
38 004539
39 180073
40 212039
41 005025
42 240011-2
43 240425
44 206942
45 174647
46 176667
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RP DEVICE (2)

NAME

SCALE PLATE
SCREW

SEAL
STOPPER
SCREW

WASHER

LEVER ASSEMBLY
NUT

SPRING

SCREW

ROD

SCREW

CRANK

SCREW

NEEDLE BEARING

RING
PIN
0 RING
SCREW
ROD

OIL WICK
RING
SCREW
CRANK
FELT-

FELT

ECCENRTIC/CONNECTION ASSEMBLY
SCREW

LINK COMPLETE

LINK

NEEDLE BEARING
ROD -

OIL WICK

RING

LINK

NEEDLE BEARING
PIN

SCREW

CRANK

COLLAR

SCREW

NEEDLE BEARING
RING

0IL SEAL

ROD

SPONGE

@ 3k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



TM625/RP Series




RPEE (3)

REF. PART NO.

NO. BEES
01 180069
02 180044
03 004528
04 176604
05 202176
06 240454-2
07 240102
08 240455
09 180096-91
10 240444
11 176585
12 176589
13 004527
14 240454-2
15 176587
16 180071
17 240102
18 204734
19 240011-2
20 240425
21 206942
22 174648
23 004514
24 176624-91
*25 176625
*26 176626
27 174650-91
28 200555
29 176628
30 200555
31 174652
32 007019
33 176633
34 240448
35 004821
36 174665
37T 240443
38 007275
39 007018
40 240441
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NAME

HOUSING
GASKET
BOLT
PLATE
OIL WICK

NEEDLE BEARING
WASHER

RING

CLUTCH ASSEMBLY
SPRING

PIN

ROLLER

SCREW

NEEDLE BEARING
SPACER

BLOCK

WASHER

RING

NEEDLE BEARING
RING

OIL SEAL
BRAKE DRUM
SCREW

BRAKE LINING ASSEMBLY

BRAKE LINING

BRAKE

LINK COMPLETE
RING

PIN

RING

BRACKET
SCREW
WASHER
SPRING
NUT

COVER

TENSION POST COLLAR
SCREW

SCREW

WASHER

@ >k = Not for sale basically

@ XXXXXX is one of the gauge parts.

RP DEVICE (3]

Please confirm the correct part by the gauge parts lists on pages 104.



RP313.323+324

RP303




RPEE (4)

REF. PART NO.

NO. Mm&EFES
01 180066
02 007274
03 180057
04 174615
05 240462
06 180058
07 007274
08 178685
09 180099-SD
10 004518
11 180128
12 004303
13 004806
14 180102
15 004585
16 513101
17 004500
18 601071
19 755033
20 755034
21 177547
22 180135-91
23 178684
24 240380-2
25 004528
26 178678-91
27 004569
28 180057
29 180141
30 240462

31 180098-SD
32 007018
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104 HDY — I — Y RTHER LTS,

NAME

JOINT
SCREW
ROD
PIPE
0 RING

JOINT
SCREW
PIPE
BRACKET COMPLETE
BOLT

STOPPER
BOLT
NUT
BRACKET
BOLT

AIR CYLINDER
SCREW
CONNECTOR
MARK SEAL
MARK SEAL

RACK

PINION

HOUSING

NEEDLE BEARING
BOLT

GUIDE ASSEMBLY
BOLT

ROD

PIPE

0 RING

COVER
SCREW

@ X = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.

RP DEVICE (4)



RP303¢313+323+324

PL BT % { RP303:313-323-324 %
RP303+313+323+324 device without PL device

@ (@ /
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RP&EE (5)

REF. PART NO.

NO. M m&ES
01 178660-9S
02 004026
03 004026
04 174720-91
05 240460
06 180076
07 004538
08 176721-91
09 303335
10 200983
11 176723-91
12 303335
13 200983
14 176774
15 007018
16 180063-91
17 004527
18 180064-91
19 007020
20 303448
21 177144-91
22 240332
23 007191
24 303448
25 007019
26 303448
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—
DN

NAME

BRACKET COMPLETE
BOLT

BOLT

BRACKET COMPLETE
TIMING BELT

GEAR
SCREW
ROLLER
WASHER
RING

ROLLER
WASHER
RING
COVER
SCREW

CONNECTING PLATE ASSEMBLY

SCREW

CONNECTING PLATE ASSEMBLY

SCREW
WASHER

BELT COVER
SPACER
SCREW
WASHER
SCREW

WASHER

@ >k = Not for sale basically

@ XXXXXX is one of the gauge parts.

RP DEVICE (5)

Please confirm the correct part by the gauge parts lists on pages 104.



RP303°313+323-324
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e
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PL 351} %82 < RP303:313°323-324 il
RP303¢313+323¢324 device without PL device

RP303:313 (24




RPEEE (6)

REF. PART NO.
NO. BEREE
01 177546ASD
02 180083-9S
03 176689
04 004503
05 004503
06 180082-SD
07 004503
08 004026
09 004026
10 176784
11 004807
12 176794-92
13 004528
14 176806
15 180002
16 240452
17 004537
18 235040
19 240449
20 176732-91
21 176780
22 004537
23 240446
24  180060-91
25 180152-91
26 180154-91
27 176711
28 007052
29 007027
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NAME

BRACKET

BRACKET

TENSION POST COLLAR
BOLT

BOLT

BRACKET

BOLT

BOLT

BOLT
ADJUSTING BAR

NUT

PRESSER BAR CLAMP
BOLT

BRACKET

LEVER

BALL GRIP
SCREW
WASHER
SPRING
HOLDER

ROD
SCREW
WASHER

GEAR ROLLER ASSEMBLY
GEAR ROLLER ASSEMBLY

ROLLER ASSEMBLY
ARM COVER (REAR)
SCREW
SCREW

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.

RP DEVICE (6)



RP323+324




RPEE (7)

REF. PART NO.
NO. HERES
01 176937ASD
02 177509
03 177542-91
04 004543
05 180136-SD
06 176937BSD
07 177509
08 178645-91
09 004543

10 180147-SD

11 176937CSD
12 177507

13 176896-91
14 176898-91
15 176888-91B
16 004543

17 176893

18 202577

19 176894

20 007271

21 176887

22 007026

23 007023

24 180147-SD
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RP DEVICE (7)
NAME QT.
BRACKET ASSEMBLY/NEEDLE PLATE 01
ROD 01
TOOTHED ROLLER 01
SCREW 02
BED COVER (REAR) 01
BRACKET ASSEMBLY/NEEDLE PLATE 01
ROD 01
TOOTHED ROLLER 01
SCREW 02
BED COVER (REAR) 01
BRACKET ASSEMBLY/NEEDLE PLATE 01
ROD 01
TOOTHED ROLLER 01
TOOTHED ROLLER 01
LEVER-SHAFT ASSEMBLY 01
SCREW 02
SPRING 01
RING 01
PIN 01
SCREW 01
BRACKET 01
SCREW 02
SCREW 01
BED COVER (REAR) 01

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.






RPEE (8]

REF. PART NO.

NO. B REF
*01  176725-92

02 004543
*03 240470
*04 180164

05 180176-9S

06 180171-9S

07 178700

08 180166

09 004522
x»10  178353-91
*11  180163-91
x12 180175

13 004585

14 303067

15 204585

16 178361-92

17 004537
«18 180161-91

19 240004-92
20 240004

21 004543
*22 180160-91

23 180172

24 007143

25 240456

26 180076

27 004543

28 240456

29 200983

30 004531

31 204585

32 007028

33 007248
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NAME

GEAR

SCREW

TIMING BELT

BELT COVER
MACHINE BED COVER

MACHINE BED COVER
ROD

ROLLER

SCREW

GEAR

BRACKET COMPLETE
BRACKET

BOLT

SPRING WASHER
WASHER

JOINT

SCREW

GEAR

COLLAR ASSEMBLY
COLLAR

SCREW
GEAR
COVER
SCREW
WASHER

GEAR
SCREW
WASHER
RING
BOLT

WASHER
SCREW
SCREW

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

RP DEVICE (8)

Please confirm the correct part by the gauge parts lists on pages 104,



RP330




RPEE (9)

REF. PART NO.
NO. B mFES

«01  177546BSD

02 176689
03 004503
*04 180170
05 004510
06 180082-SD
07 004510
08 176784
09 004807
10 176794-92
11 004528
12 176806
13 180002
14 240452
15 004537
16 235040
17 240449
«18  177117-91
19 172862
20 004514

x*21  177312-91
22 177314-91

23 004569
24 004832
25 180168
26 180167
27 004541
28 240101
29 202522
30 176711
31 007052
32 007027
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@ XXXXXX R =P 8=Y T,
104 BEDH — I R—=YRTHEL TS,

NAME

BRACKET

TENSION POST COLLAR
BOLT

BRACKET

SCREW

BRACKET

SCREW

ADJUSTING BAR

NUT

PRESSER BAR CLAMP

BOLT
BRACKET
LEVER
BALL GRIP
SCREW

WASHER
SPRING
HOLDER
ROD
SCREW

ROLLER ASSEMBLY
BRACKET COMPLETE
BOLT

NUT

ROD

ROLLER

SCREW

WASHER

RING

ARM COVER (REAR)

SCREW
SCREW

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.
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RP DEVICE (9]



TM625/UT900 Series




UTEE (1)

REF. PART NO.
NO. BREF %z W
01 180142-91 %tiv E&E ()
02 180105-SD ¥ H /N -
03 180108 7345 v b
04 007143 xY,/ M4x5b5.5
05 513098 I7vY vy -
06 180124 73545 v b
07 601107 " F
08 755035 v -7 Y- W
09 600172 Foa-—-7
10 755019 T -0 F a-7
11 180107 73545 v b
12 007018 ExY/ M4X6
13 513102 Ty vy vy -
14 180118 NHAF v b
15 178602 A R
16 607000 b I S I
17 601137 % F
18 527006 2 - Favireg-35 -
19 755036 -7 Y =W
20 755037 ? -7 V-V
21 180106-SD A /¥ —
22 007143 LxvY,/ M4x%x5.5
23 007028 N Y/ MB X 10
24 XXXXXX gtk ()
25  XXXXXX gt R
26 188007 58 I AR S
27 188005 734 v b
28 007039 Mm%y, M2.5 X6
29 188006 it
30  XXXXXX Vo= %=
31 180097 A R
32 007031 XY,/ M2.5X6
@ Xk =fRFAA

@ XXXXXX Y —P/8—=UTT, X
104 BDF — U=V RTHBLTLEEN,

NAME

UT ASSEMBLY
MACHINE BED COVER
BRACKET

SCREW

AIR CYLINDER

BRACKET
JOINT
MARK SEAL
TUBE

MARK TUBE

BRACKET
SCREW

AIR CYLINDER
NUT

KNIFE

GASKET

JOINT

SPEED CONTROLLER
MARK SEAL

MARK SEAL

COVER
SCREW
SCREW
NEEDLE PLATE
NEEDLE PLATE

SPRING
BRACKET
SCREW
ROD
LOOPER

KNIFE
SCREW

@ >k = Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 104.

UT DEVICE (1)



TM625/UT900 Series




UTEE (2)
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REF. PART NO.

NO. HmBEE & W
01 180138-91 %<&V
02 180132 75
03 511027 7 v
04 180133 AR Y
05 527006 2 E -
06 755041 v -7
07 252658 A by
08 180134 %
09 004527 Ex v
10 180140-91 7 3 ~
11 180130-91 %a#E (
12 004527 Y x v
13 180131 75y
14 004524 Y x U
15 207182 FE #& /%
16 206215 FiTE
17 180114 LN —
18 004543 o
19 180127-91 2 5 »
20 007141 B %
21 306789 Bk =
22 511028 7 v
23 308346 R -
24 601115 # F
25 755032 % -7

@ X =fRFEA ]
@ XXXXXX 3 =D 8—YTY,
104 B =D _—YRTREEELTLHEEN,

v =W

UT DEVICE (2)

NAME QT.
THREAD TAKEUP COMPLETE 01
BRACKET 01
AIR CYLINDER 01
THREAD TAKEUP 01
SPEED CONTROLLER 01
MARK SEAL 01
STOPPER 01
THREAD GUIDE 01
SCREW 01
CLAMP 01
THREAD GUIDE PLATE COMPLETE 01
SCREW 02
BRACKET 01
SCREW 04
SPRING 01
PIN 01
LEVER 01
SCREW 01
CLAMP 01
SCREW 01
CUSHION RUBBER 01
AIR CYLINDER 01
BALL POINT 01
CONNECTOR 01
MARK SEAL 01

@ K = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.



TM625/UT900 Series




UTEE (3) - UT DEVICE (3)

REF. PART NO.

NO. BwmES -4 7 NAME QT.
01 350708-91 EEHF (HM) SOLENOID VALVE ASSEMBLY 01
02 305076 7545 v b BRACKET 01
03 004905 Axv (E) /4.5 SCREW 04
04 750022 % F B TERMINAL BOARD 01
05 004101 IExY /M3 Xx12 SCREW 02
06 562034-91 EB®EF (M) SOLENOID VALVE ASSEMBLY 01
07 004130 IEx Y, /M4 x 25 SCREW 01
08 755032 7 -9 V-V MARK SEAL 01
09 755033 v -7 v -V MARK SEAL 01
10 755034 -7 V-V MARK SEAL 01
11 755035 v -7 Y=V MARK SEAL 01
12 755036 -7 V= MARK SEAL 01
13 755037 v -7 V=N MARK SEAL 01
14 755038 v -7 Y-l MARK SEAL 01
15 755039 v -7 V-V MARK SEAL 01
16 755040 -7 V=W MARK SEAL 01
17 755041 -7 vV -V MARK SEAL 01
18 600101A Fa-7 TUBE (4X6X1010) 05
19 600164 Fa-—-7 TUBE 01
20 600168 Fa-—-7 TUBE 02
21 600200 Fa-—-7 TUBE 01
22 155029 v -7 F a-7 MARK TUBE 02
23 755062 -2 F a7 MARK TUBE 02
24 755065 v -0 F a-7 MARK TUBE 02
25 755020 T - Fa-7 MARK TUBE 02
26 755021 T - Fa-7 MARK TUBE 02
27 755063 <~ -7 F a-7 MARK TUBE 02
28 755068 v~ -7 F a2-7 MARK TUBE 02
29 755069 -0 F a-7 MARK TUBE 02
30 755025 -7 F -7 MARK TUBE 02
31 742439-91 g - F () JUNCTION CORD SET 01
32 T742440-91 tthiga - F () JUNCTION CORD SET 01
33 742441-91 bk - F (M) JUNCTION CORD SET 01
34 742442-91 i — F (#) JUNCTION CORD SET 01
35 600202 Fa-7 TUBE 01
36 522019491 LVv¥FaL -4 - (#) FILTER/REGULATOR ASSEMBLY 01
37 522008 74 NVF —-—VFal-—-4%~- FILTER/REGULATOR 01
38 601028 o F JOINT 01
39 601034 h TS5 COUPLER 01
40 300372 7354 v b BRACKET 01
41 004910 AKx v () /5.1 SCREW 02
42 742065 7 - 28 EARTH WIRE 01
43 007017 Ex Y,/ M4 X5 SCREW 01
44 748002 B AN BAND 05
45 748007 2 F - T W STAPLE 03
46 747011 7Ty ¥ a BUSHING 01
@ X =fRFEAT] @ >k = Not for sale basically

.XXXXXX‘i’f TIR=YTY @ XXXXXX is one of the gauge parts.

104 DN — 8=V FKTHE LT {T2&N, Please confirm the correct part by the gauge parts lists on pages 104.



TM625/UT900 Series
TM625/PL200,201 Series




UTEE WPLEE (1) UT DEVICE (4) & PL DEVICE (1)

REF. PART NO.

NO. wa®E s % e NAME QT.
01 180139-91 %5 » (#) THREAD RELEASER ASSEMBLY 01
02 180110 7345 v b BRACKET 01
03 180109 TS5y v b BRACKET 01
04 004527 ¥ x v,/ M4 x8 SCREW 02
05 303448 B & WASHER 02
06 755040 T -7 v - MARK SEAL 01
07 511024 7Y Y - AIR CYLINDER 01
08 004527 Y x v,/ M4 X8 SCREW 02
09 601115 " F CONNECTOR 01
10 007029 ExvY,/M5X 12 SCREW 02
11 180125-91 Mz H\B Y L E () FOOT LIFTER ASSEMBLY 01
12 180111 735 v b BRACKET 01
13 004510 ExvY,// M6 X186 SCREW 01
14 004511 ExvY,/M6 X 25 SCREW 01
15 511025 TV vy - AIR CYLINDER 01
16 004563 L x Y /M5 SCREW 02
17 527011 AE—-Fayvbo-—-35 - SPEED CONTROLLER 01
18 755039 v -7 v - MARK SEAL 01
19 180113 E v PIN 01
20 180112 A LEVER 01
21 004543 IEx Y/ M4 x4 SCREW 01
22 202522 IE * W RING 02
23 176912-92 H x##Eim + PRESSER BAR CLAMP 01
24 004528 NABARENEF M4 Xx12 BOLT 01
25 180137-91 RPH&E () REAR PULLER ASSEMBLY 01
26 180104 7345 v b BRACKET 01
27T 004500 YxvY,/MEX10 SCREW 02
28 004503 NEBARENF M6 X 20 BOLT 01
29 511026 IT7vYy vy - AIR CYLINDER 01
30 527004 AE—-Favirbo-35-— SPEED CONTROLLER 01
31 755038 T -7 v - MARK SEAL 01
32 180103 735 v b BRACKET 01
33 004524 Y¥xv,/M4x10 SCREW 02
34 180050-91 Evftx v, /M6 SCREW 01
35 004818 NS v /M6 NUT 01
@ X =ERFEAH @ 5K = Not for sale basically

O XXXXXX Y — /3= TF,

20008 bt A LY @ XXXXXX is one of the gauge parts.
104 D4 — ¥ /8= Yo

Please confirm the correct part by the gauge parts lists on pages 104.



TM625/PL200,201 Series




PLEEE (2) PL DEVICE (2)

REF. PART NO.

NO. BREE 4 R NAME QT.
01 522019-91 L¥F¥alb-2%- (#) FILTER/REGULATOR ASSEMBLY 01
02 522008 74 NV% ~VFalL—-4%—- FILTER/REGULATOR 01
03 601053 W F JOINT 01
04 601034 h TS COUPLER 01
05 300372 73545 v b BRACKET 01
06 004910 Ax v () /5.1 SCREW 02
07 561010-91 B SOLENOID VALVE 01
08 004911 Kx v (£) /4.1 SCREW 02
09 601095 i F CONNECTOR 01
10 600151 Fa-—7 TUBE 01
11 601102 i F CONNECTOR 01
12 601136 #HE F JOINT 01
13 601138 " F JOINT 01
14 600167 Fa-—-7 TUBE 03
15 748015 - B AN BAND 01
@ X =jEFEART @ >k = Not for sale basically
@ XXXXXX (37 — V=Y TF, @ XXXXXX is one of the gauge parts.

104 BOH — I R—=YRTHEELTL X, Please confirm the correct part by the gauge parts lists on pages 104.



3/ TM625/PL210,211 Series )




PLEE (3]

REF. PART NO.
NO. HmEH
0l 511030-91
02 180177
03 004501
04 204585
05 511029
06 180178
07 601068

08 561044-91
09 561010-91

10 004911
11 601095
12 600101A
13 600161
14 532006-91
15 306733
16 303991
17 004806
18 204293
19 300468
20 306731
21 300469
22 004320
23 531001
24 601002
25 201759
26 601043
27 6000144
28 522007
29 522008
30 601053
31 600149
32 608002
33 300372
34 004304
35 210061
36 004806
37 004910
38 180050-91
33 004818
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@ XXXXXX 3T — /3= TT,
104 BDY =V _— IR TRIELTL &L,

NAME

AIR CYLINDER ASSEMBLY
BRACKET

SCREW

WASHER

AIR CYLINDER

STOPPER

CONNECTOR

SOLENOID VALVE ASSEMBLY
SOLENOID VALVE

SCREW

CONNECTOR

TUBE (4X6X1010)
TUBE (4X6X330)

AIR VALVE ASSEMBLY
PITMAN ROD

BALL JOINT
NUT

SPRING WASHER
ACTUATOR
BRACKET

COLLAR
SCREW
AIR VALVE
JOINT
GASKET

SLEEVE
OIL TUBE

FILTER/REGULATOR ASSEMBLY

FILTER/REGULATOR
JOINT

CONNECTOR
HOSE BAND
BRACKET
SCREW
WASHER

NUT
SCREW
SCREW
NUT

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

PL DEVICE (3)

Please confirm the correct part by the gauge parts lists on pages 104.



TM625/FR100 Series




FREE (1)

REF. PART NO.
NO. WmEF
01 180055-91
02 513100
03 527007
04 600150
05 600168
06 180121
07 004580
08 180120
09 259015
10 192087
11 180120
12 180119
13 180116-91
*14 180117
15 2590084
16 205061
17 240249
18 240250
19 180122
20 007176
21 207924
22 004818
23 180123
24 240431
25 004503
26 204293
27 303335
28 350645A91
29 000197
30 004910
31 204585
32 300220
33 350643
34 005183
35 003044
36 137142
37 005118
38 137142
39 540003
40 540004
41 540005
42 600193
@ X =RFER]
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104 BOW — 78— IR THR LT E N,

7 ()
) /5.1

F/M6 X 20

NAME

REAR ROLLER ASSEMBLY
AIR CYLINDER

SPEED CONTROLLER
TUBE

TUBE

BRACKET
BOLT
STOPPER
CLAMP LEVER
WASHER

STOPPER

BRACKET

ROLLER ASSEMBLY
ROLLER

SHAFT

RING

BALL BEARING
RING

BRACKET
SCREW

WASHER
NUT
BRACKET
NUT
BOLT

SPRING WASHER
WASHER

KNEE SWITCH ASS
BRACKET

SCREW

WASHER

VALVE ACTUATOR ASSEMBLY
BRACKET

SCREW

NUT

WASHER
SCREW
WASHER
PUSH BUTTON
SWITCH

VALVE
TUBE

@ X = Not for sale basically
@ XXXXXX is one of the gauge parts.

FR DEVICE (1)

Please confirm the correct part by the gauge parts lists on pages 104.

— 101 —



3/ TM625/FR100,FR110 Series

@/TMszs/Fm 10 Series

— 102 —



FREE (2)

REF. PART NO.

NO. B REE & w
01 259035-91 W®Hiv -3 -—%&F ()
02 259004 755 v b
03 004906 Kxv (E) /4.8
04 259015 25 v 7T LN -
05 259005A i
06 259006A # F
07 007068 NAXY /M5 X10
08 231513 i
09 259015A 75 v T LN —
10 004511 ¥x2v,/M6 X 25
11 259006 " F
12 007068 NE XY,/ M5EX10
13 259037 i
14 259015A 25 v T LN —
15 004511 Yxv /M6 X 25
16 240366 h 5 -
17 004543 IEx Y /M4 x4
18 259038 h 5 -
19 004554 IEx Y /M3 x3
20 259036 -3 -
21 259020 h 5 -
22 004543 kExY, /M4 x4
23 180151-91 v -3 —%E (M)
24 180150-91 v — 3 — (#)
25 180149 o -3 -
26 180148 i
27 205061 Ik 2 &
28 240249 - R7Y vy
29 240250 1k B
30 259011 73545 v b
31 004503 NAREWF M6 X 20
32  259015A 75 v T LN -
33 204023 BE &
34 259010 7355 v b
35 004905 Xzxv (¥) /4.5
36 137142 B &
@ X =fRFERA

@ XXXXXXEH =V /NR=VUTT,
104 BDF =V R—Y RTHELTLEEN,

— 108 —

NAME

FRONT ROLLER ASSEMBLY
BRACKET

SCREW

CLAMP LEVER

SHAFT

JOINT
SCREW
SHAFT
CLAMP LEVER
SCREW

JOINT
SCREW
SHAFT
CLAMP LEVER
SCREW

COLLAR
SCREW
COLLAR
SCREW
ROLLER

COLLAR

SCREW

REAR ROLLER ASSEMBLY
ROLLER ASSEMBLY
ROLLER

ROD

RING

BALL BEARING
RING

BRACKET

BOLT

CLAMP LEVER
WASHER
BRACKET
SCREW

WASHER

@ >k = Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 104.

FR DEVICE (2)
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INDEX

NO. NO. NO. NO. NO.
PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF
197 101 29 | 4014 69 71 4527 81 12 | 4553 21 18 | 4011 97 8
233-8A 47 25 | 4021 47 17 | 4527 95 4 | 4554 19 46 | 4911 99 10
233-S4 49 27 | 4021 47 32 | 4527 95 8 | 4554 19 49 | 4913 69 3
233-84A 51 26 | 4021 49 10 | 4528 75 3 | 4554 19 52 | 5025 73 41
233-8A 63 9 | 4021 49 37 | 4528 77 25 | 4554 103 19 | 5118 101 37
233-S4 65 10 i 4021 51 18 | 4528 81 13 | 4555 17 8 | 9161 63 8
283 49 31 | 4021 51 35 | 4528 87 11 | 4555 17 1t 5161 65 8
283 51 29 | 4022 47 14 | 4528 95 24 | 4555 17 22 | 5161 60 14
293B 47 28 4022 49 15 | 4531 19 33 | 4556 71 8 | 5183 101 34
293C 48 30 | 4022 51 14 | 4531 25 9 | 4558 17 14 | 5242 5 9
3804 47 6 | 4026 79 2 | 4531 25 37 | 4558 71 5 | 5478 89 4
3804 49 7 4028 79 3 | 4531 20 41 | 4563 95 186 | 5543 63 17
3804 51 6 | 4028 81 8 | 4531 20 48 | 4565 53 9 | 5543 55 186
381-8S4A 47 9 | 4026 81 5 | 4531 31 2 | 4565 55 8 | 5543 57 380
381-S4 40 10 | 4101 93 5 | 4531 33 23 | 4565 57 18 | 7007 7 17
381-SA 51 5 | 4130 93 7 1 4531 33 33 | 4585 57 15 | 7007 7 22
382-S4A 47 11 | 43038 77 12 | 4531 35 4 | 4560 7721 | 7008 9 10
382-SA 40 12 | 4304 71 2 | 4531 85 30 | 4569 87 23 | 7008 il
382-S4A 51 11 | 4304 99 34 | 4533 28 18 | 45738 19 20 | 7008 13 11
383-S4 47 19 | 4320 99 22 | 45338 23 20 | 4580 101 7 1 7008 15 8
383-54 40 20 | 4500 7 25 | 4534 17 3 | 4584 25 33 | 7008 29 88
383-S4 51 18 | 4500 11 4 | 4534 2l 12 | 4584 25 47 | 7010 31 18
383-S4 69 6 i 4500 11 71 4534 25 8 4585 23 53 | 7010 87 ]
384 47 22 | 4500 13 4 | 4534 27 13 | 4585 20 17 | 7014 21 3
384 40 23 | 4500 13 7 1 4534 27 22 | 4585 45 24 | 7017 13 18
384 51 22 | 4500 15 4 | 4634 31 7 1 4585 77 156 | 7017 13 18
3844 49 24 | 4500 15 14 | 4535 73 23 | 4585 85 13 | 7017 56 18
3844 51 23 | 4500 17 2 | 4537 23 34 | 4588 53 7 1 7017 61 12
388 47 35 | 4500 41 20 | 4537 35 7 1 4803 47 B | 7017 83 43
386 49 39 | 4500 717 | 4537 41 15 | 4803 47 21 | 7018 25 85
388 51 37 | 4500 95 27 | 4537 41 81 | 4803 47 24 | 7018 25 49
386 69 8 | 4501 19 36 | 4537 43 13 | 4803 47 27 | 7018 38 21
4044 63 7 1 4501 29 18 | 4537 43 18 | 4803 47 30 | 7018 75 39
4044 65 7 1 4501 35 12 | 4537 81 17 | 4803 49 9 | 7018 77 32
4044 89 13 | 4501 99 3 | 4537 ° 81 22 | 4803 49 21 | 7018 78 15
405 63 5 | 4502 33 36 | 4537 85 17 | 4803 48 25 | 7018 80 12
405 65 5 1 4508 19 28 | 4537 87 15 | 4803 40 28 | 7018-HC 18 54
405 69 10 | 4503 33 18 | 4538 21 22 | 48038 48 382 | 7016 7 5
486B0S 47 1| 4508 57 18 | 4538 58 15 | 4803 51 8 | 7019 9 21
502-SA 47 15 | 4508 57 21 | 4538 56 14 | 4803 51 20 | 7019 11 15
502-8A 49 16 | 4503 81 4 | 4538 57 28 | 4803 51 24 | 7019 13 21
502-SA 51 15 | 4508 81 5 | 4538 79 T 1 4803 61 27 | 7019 33 10
502484 46 34 | 45038 81 7 | 4539 21 .20 | 4803 51 80 | 7019 35 2
5024SA 51 32 | 4503 87 3 | 4539 23 4 | 4803 63 11 | 7019 41 4
503-SA 47 2 | 4508 95 28 | 4539 26 28 | 48038 83 14 | 7019 41 7
503-SA 48 2 | 4503 101 25 | 4539 27 12 | 4803 85 12 | 7019 41 10
503-S4A 51 2 | 4503 163 31 | 4539 27 23 | 4803 65 15 | 7019 41 13
504-SA 47 16 | 4507 55 8 | 4539 71 18 | 4803 87 12 | 7019 43 4
504-5SA 49 17 | 4510 59 5 | 4539 .73 38 | 4803 69 8 | 7010 43 7
504-SA 51 16 | 4510 87 5 | 4541 7 15 | 4803 60 12 | 7019 43 10
505-S4 49 5 | 4510 87 71 4541 17 15 | 4805 47 18 | 7019 59 20
505-84 51 5 | 4510 95 13 | 4541 28 28 | 4805 47 33 | 7018 61 8
505AS84A 47 5 | 4511 95 14 | 4541 33 6 | 4805 49 18 | 7019 61 14
505484 49 6 | 4511 103 10 | 4541 65 19 | 4805 49 38 | 7018 87 4
508 47 34 | 4511 103 15 | 4541 71 6 | 4805 51 17 | 7018 87 7
5086 40 38 | 4514 7 80 | 4541 87 27 | 4805 51 34 | 7019 71 14
508 51 36 | 4514 25 17 | 4543 23 15 | 4808 20 30 | 7019 71 31
507 47 10 | 4514 25 43 | 4543 25 22 | 4806 29 38 | 7019 76 32
507 48 11 | 4514 27 25 | 4543 26 29 | 4808 7T 13 | 7019 79 25
507 51 10 | 4514 27 35 | 4543 31 10 | 4808 99 17 | 7020 1121
508 47 3 | 4514 29 10 | 4543 83 4 | 4806 99 36 | 7020 13 27
500 49 3 | 4514 29 47 | 4543 83 9 | 4807 57 11 | 7020 156 21
508 51 3 | 4514 41 23 | 4543 83 16 | 4807 81 11 | 7020 79 18
512 47 13 | 4514 41 25 | 4543 85 2 1 4807 87 9 | 7023 83 238
512 45 14 | 4514 83 17 | 4543 85 21 | 4816 59 8 | 7024 45 21
512 51 13 | 4514 63 18 | 4543 85 27 | 4818 33 28 | 7028 83 22
527-8A 49 35 | 4514 65 18 | 4543 91 18 | 4818 85 35 | 7027 5 20
527-S4 51 33 | 4514 71 25 | 4543 95 21 | 4818 98 39 7027 7 8
527ASA 47 31 | 4514 73 12 | 4543 108 17 | 4818 101 22 | 7027 1117
586498 49 I 4514 78 14 | 4543 108 22 | 4821 75 35 | 7027 13 23
560-98 51 b 4514 75 238 | 4547 3 3 | 4832 1122 | 7027 15 17
581 85 6 | 4514 87 20 | 4547 3 4 | 4832 13 28 | 7027 81 20
3044 101 35 | 4515 59 2 | 4547 17 12 | 4832 15 22 | 7027 87 32
4012 47 23 | 4518 41 20 | 4547 19 34 | 4832 25 32 | 7028 5 8
4012 47 28 | 4518 77 10 | 4547 23 3 1 4832 25 48 | 7028 35 14
4012 47 29 | 4521 19 27 | 4547 27 198 | 4832 87 24 | 7028 85 32
4012 49 26 | 4522 56 11 | 4547 20 22 | 4835 417 4 | 7028 89 23
4012 40 29 | 4522 73 19 | 4547 26 54 | 4835 49 4 | 7029 67 2
4012 49 33 | 4522 85 9 | 4547 41 35 | 4835 51 4 | 7029 85 10
4012 51 25 | 4524 41 2 | 4547 43 22 | 4905 93 3 | 7031 88 32
4012 51 28 | 4524 43 2 | 4548 17 6 | 4905 108 385 | 7035 23 40
4012 51 31 | 4524 91 14 | 4548 17 9 | 4906 103 3 | 7035 23 42
4012 863 10 | 4524 85 33 | 4548 17 23 | 4910 53 4 | 7035 23 45
4012 63 138 | 4527 2l 24 | 4548 21 10 | 4910 55 4 | 7085 23 47
4012 65 11 | 4527 21 38 | 4548 27 6 | 4910 93 41 | 7035 23 50
4012 65 14 | 4527 45 19 | 4548 29 5 | 4910 97 6 | 7035 23 52
4012 69 11 | 4527 73 5 | 4548 33 4 | 4910 89 37 | 7039 89 28
4014 47 20 | 4527 75 13 | 4548 71 9 | 4910 101 30 | 7041 5 5
4014 49 22 | 4527 79 17 | 4548 71 12 | 4911 867 15 | 7043 73 2
4014 51 21 | 4527 91 9 | 4548 73 28 | 4911 67 18 { 7044 13 14

S



INDEX

NO. NO. NO. NO. ND.
PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF
7046 5 2 | 118196-92 33 7 1 172723 29 3 | 176002-SD 5 16 | 177271 25 44
7046 81 2 | 118527 33 11 172724 29 4 | 176015 33 16 | 177272 27 20
7052 5 17 | 118530 33 3 | 172728 29 32 | 176198 19 23 | 177273 27 24
7052 26 31 | 1188535 33 11 | oyveTer 290 29 | 178306-01 18 11 | 177288-92 23 17
7052 25 45 | 118612 19 30 | 172728 29 37 | 176309 18 13 | 177288-91 19 2
7052 59 15 | 118821-92 20 48 | 172729 29 35 | 176348-81 19 12 | 177302-82 26 38
7052 81 28 | 118858 28 48 | 172731 29 18 | 176585 75 11 | 177312-91 87 21
7052 87 31 | 118858 33 28 | 172738 7 18 | 176587 75 15 | 177314-91 87 22
7059 73 10 | 118015 19 18 | 172736 7 21 | 1785898 75 12 | 177349-SD 3 1
7068 19 8 | 118098-UD 7 11 172737 7 14 | 176604 7% 4 } 177351-82 19 28
7068 108 7 | 11909BAUD 7 2 | 172738-8D 5 11 | 176624-91 76 24 | 177353 33 14
7088 103 12 | 1198686 7 4 | 172739 45 15 | 178625 76 25 | 177355 33 19
7068 7 20 | 119703 17 4 | 172740 45 18 | 178628 75 286 | 177357-C 19 41
7089 9 23 | 119704-91 17 10 | 172741-8D 7 7 | 176628 75 20 | 177507 83 12
7072 71 20 | 129857 T 13 | 172742 7 9 | 176633 76 83 | 177500 83 2
7077 9 12 | 137142 101 36 | 172743 7 11 | 176887 78 46 | 177509 83 7
7077 11 13 | 137142 101 38 | 172748-8D 5 6 | 176689 81 3 | 177542-91 83 3
7077 15 10 | 137142 103 36 | 172749 5 7 | 176689 87 2 | 17754BA8D 81 1
7079 5 12 | 168506-2 19 5 | 172750-91 45 22 | 178711 81 27 | 177548BSD 87 )
7083 31 3 | 169584 36 23 | 172752 35 15 | 176711 87 380 | 177547 77 21
7102 47 12 | 169594 37 8 | 172754 45 23 | 176721-91 79 8 | 177578 43 23
7102 49 13 | 189584 39 8 | 172755-81 33 29 | 178723-01 79 11 | 177580-91 41 34
7102 51 12 | 168893-2 19 3 | 172758 7 23 | 178725-92 85 1 | 177580-01 43 21
7128 45 8 | 170228-91 17 5 | 1727584 7 24 | 1768732-081 81 20 | 177826-92 41 1
7180 9 6 | 170813-UD 17 138 | 172758 7T 27 | 178774 79 14 ] 177628482 43 1
71380 ] 8 | 170913AUD 71 4 |1 172760-9S 9 1 | 176780 81 21 | 177650-91 31 13
7130 9 14 | 171175 71 24 | 172780498 9 2 | 178784 81 10 | 177752-9U 39 1
7180 67 11 | 171542-91 57 24 | 172781-SD ] 3 | 178784 87 8 | 177753-90U 30 18
7141 91 20 | 171543 57 28 | 17278148D 9 4 | 178704-92 81 12 | 177755 39 17
T143 19 14 | 171544 57 256 | 172762-91 9 5 | 178794-92 87 10 | 177802 21 8
7143 41 37 | 171883 31 17 | 172764-91 ] 7 | 178806 81 14 | 177815 41 ]
7143 41 39 | 171906-UB 31 15 | 1727886 7 290 | 1768086 87 12 | 177918 43 9
7143 41 41 | 172018 45 17 | 172787 9 11 | 176809 25 36 | 178283-92 41 19
7143 43 24 | 172030-91 29 38 | 172787 11 12 | 1768486 27 4 | 178264 41 21
7143 43 26 | 172570-91 23 1 | 172767 18 12 | 176878-98 55 1 | 178285 41 24
T143 43 28 | 172608 19 18 | 172787 15 9 | 176887 83 21 | 1782886 41 28
T143 43 30 | 172600 18 17 | 172768-91 9 9 | 178888-01B 83 15 | 178280 41 386
7143 45 2 | 172812-981 19 1 | 172788-91 11 10 | 178883 83 17 | 178270 41 12
7143 856 24 | 172820 35 I 1 172788-81 13 10 | 176894 83 19 | 178353-81 85 10
71438 89 4 | 172822 41 38 | 172768-91 15 7 | 176898-91 83 13 | 178381-92 B85 18
7143 89 22 | 172834-92 35 3 | 172771 9 18 | 176898-91 83 14 | 178802 88 15
7149 1118 ] 172837-91 35 11 | 172772 8 15 | 176009 33° 2 | 178845-81 83 8
7149 13 25 | 172639-92 19 385 | 1727738-81 9 20 | 176012-92 85 23 | 178660-8S 79 1
7149 15 19 | 172640-92 19 32 | 172708 43 27 | 178819 30 13 | 178678-81 77 28
7178 101 20 | 172841 19 38 | 172708-91 45 14 | 178921 80 20 | 178884 77 23
71081 79 23 | 172843-91 33 2t | 172805-9U 36 16 | 178830-SD 11 2 | 178685 17 8
7238 5 15 | 172644 33 22 | 172808-91 35 17 | 176930-SD 13 2 | 178700 85 7
7248 19 43 | 172845-SD 5 18 | 172806-91 37 2 | 176030A8D 15 2 ] 178768-01 20 12
7248 33 8 | 172845AS8D 5 18 | 172811 35 18 | 1769885-91 11 6 | 178776-91 5 4
7247 21 20 | 172848-92 31 6 | 172811 37 3 | 176035-91 13 6 | 178799-91 23 2
7247 21 33 | 172647 31 5 | 172812-80 37 1 | 1789835-91 15 13 | 178853 41 3
7247 21 87 | 172851 41 18 | 172817-81 39 2 | 176838-91 11 3 | 178854 43 3
7248 7 3 | 172851 43 14 | 172818 36 3 | 1789836-01 13 3 | 180002 81 16
7248 53 22 | 172855 45 T | 172822 45 18 176936-01 15 3 | 180002 87 13
7248 56 21 | 172858-92 31 1 | 172823-UD 58 3 176037-8D 5 1 | 180003-9U 35 27
7248 57 85 | 172861 35 13 | 172826-91 53 11 176937A8D 83 t | 180003-9U 37 12
7248 85 33 | 172882 25 I I 172826-81 56 10 176637BSD 83 6 | 180003-9V 30 12
7249 35 29 | 1726884 25 18 | 172827 53 12 176937CSD 83 11 | 180004-0U 35 28.
7249 37 14 | 172685 25 25 | 172827 556 11 178037DSD 5 3 | 180004-0U 37 13
7249 38 15 | 172888 26 24 | 172828 53 13 176638 57 5 | 180004-80 36 19
7250 28 44 | 172887 26 14 | 172828 55 12 176039-8D 11 14 | 180007-91 17 1
7251 19 22 | 172887 256 40 1 172882 B7 19 176938-8D 13 20 | 180008 41 22
7252-HC 19 55 | 172668 25 1t | 172866-9S 53 1 176950-8D 7 12 | 180010-91 29 11
7253 35 24 | 1726869 25 10 | 172837-92 21 17 17605048D 7 18 | 180011-9t 21 1
7253 37 9 | 172872 27 29. | 172038 21 19 176952 9 22 | 180012 33 24
7253 38 9 | 172877 17 18 | 172049 41 [ 178957 57 ® | 180013 53 20
7253 39 14 | 172883-92 23 18 | 172050 43 6 176084-9S 11 1 | 180013 55 18
7254 41 28 | 1726983 27 3 | 172897-0D 55 3 178964408 13 1 ] 180013 57 338
7255 33 12 | 172804 27 1] 173027-92 19 7 | 176964B9S 15 1 | 180014 53 19
72586 33 27 | 172895 27 5 | 173028 19 10 | 177001 23 33 | 180014 55 18
7257 31 18 | 172696-92 27 11 | 173029 19 15 | 177002 23 82 | 180014 57 32
7258 23 28 | 172608 21 8 | 174815 17 4 | 177004 23 23 | 180015 53 18
7281 8 18 | 172899-92 21 2 | 174632 73 32 | 177005-2 23 24 | 180015 55 17
7282 57 7T 1 172701 21 4 174833 73 24 | 177007 23 27 | 180015 57 31
7263 7 38 | 172702-62 21 9 174685-91 78 28 | 177008 23 30 | 180018 53 21
7264 1128 | 172704-82 21 11 174648 73 20 | 177000-92 23 19 | 180018 55 20
7284 13 32 | 172705 21 138 174647 73 45 | 177010 23 10 | 180018 57 34
7264 15 28 172708 21 14 174648 75 22 | 177024 26 13 | 180018 35 35
7285 17 18 172707-2 41 32 174650-91 75 27 | 177117-91 87 18 | 180018 37 20
7271 83 20 172707-2 43 19 174652 75 31 | 177144-91 78 21 | 180018 38 27
7273 7 385 172708 21 186 174854 71 22 | 177168 41 40 | 180020 28 40
7274 77 2 172711 45 13 174855 71 23 | 177189 43 206 | 180021-91 29 31
7274 77 7 172712 21 21 174658 71 15 | 177265-92 25 7 | 180022 31 11
7275 75 38 172718 21 23 1746865 756 38 | 177269-92 27 21 | 180023-91 53 14
7278 71 21 172717 20 27 174867 73 286 | 177270 27 31 | 180023-91 55 13
100331 33 13 172718 20 14 1746868 71 80 | 1772704 23 6 | 180023-91 57 27
118106 33 5 172719 26 25 174869-SD 71 20 | 1772704 27 7 | 180025 33 32
118108 33 15 172720 28 18 174720-91 79 4 | 1772704 27 30 | 1800286 35 8
118148 33 30 I 172721-92 28 15 174034 73 25 | 1772704 29 6 | 180027 53 5
118196-962 19 42 | 172722 29 1 175217 31 14 | 177271 25 30 | 180028 53 8
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180028 55 5 | 180120 101 11 | 183004 104 | 202433 13 30 | 2400204 43 15
180028 57 12 | 180121 101 8§ | 183005 104 | 202433 15 24 | 240042 11 5
180030 11 18 | 180122 10t 19 | 183008 104 | 202433 35 21 | 240042 11 8
180030 13 24 | 180123 101 23 | 183007 104 | 202433 37 8 | 240042 13 5
180030 15 18 | 180124 88 § | 184000-81 104 | 202433 39 6 | 240042 13 8
180031-98 57 1 1 180125-91 85 11 | 184001-981 104 | 202522 87 20 | 240042 15 5
180031498 57 2 | 180127-91 91 19 | 184003-91 104 | 202522 85 22 | 240042 15 15
180032 1120 | 180128 77 11 | 184004-91 104 | 202528 3 9 | 240052 71 32
180032 13 26 | 180130-91 81 11 | 184005-81 104 | 202577 33 17 | 240052 71 38
180032 15 20 [ 180131 91 13 | 184008-91 104 I 202577 83 18 | 240087 3 13
180033 1t 186 | 180132 81 2 | 184007-91 104 I 202700 57 8 | 24010} 87 28
180033 13 22 | 180133 91 4 | 187000-16F 104 | 202901 33 31 | 240102 75 7
180033 15 16 | 180134 91 8 | 187000A16F 104 | 202801 71 28 | 240102 75 17
180034-98 53 10 | 180135-01 77 22 | 187001-18F 104 | 204023 103 33 | 240104 45 20
180034-98 55 ® | 180136-SD 83 5 | 187002-20F 104 | 204203 09 18 | 240104 57 186
180035-98 57 23 | 180137-91 85 25 | 187003-16F 104 | 204283 10t 26 | 240208 83 4
180038 11 9 | 180138-91 91 1 | 187004-16F 104 | 204585 7 6 | 240208 63 8
180038 13 8 | 180138-981 95 1 | 187005-18F 104 | 204585 85 15 | 240208 85 4
180038 15 8 | 180140-91 91 10 | 18B7006-20F 104 | 204585 85 31 | 240208 85 8
180039-91 73 7 1 180141 77 29 | 187007-20F 104 I 204585 88 4 | 240249 101 17
180040 45 3 | 180142-981 89 1 | 188000 21 28 | 204585 101 31 | 240249 103 28
180041 17 21 | 180143-9U 53 2 | 188000 21 82 | 204734 35 20 | 240250 101 18
180043-91 17 7 | 180144-9U 55 2 | 188000 21 38 | 204734 37 5 | 240250 103 28
180044 75 2 | 180145-91 57 3 | 188001-91 104 I 204734 39 5 | 240254 11 28
180045 5 13 | 180145491 57 4 | 18BOD4 104 | 204734 75 18 | 240254 13 29
1800486 45 11 1 180147-SD 83 10 | 1880044 104 | 205081 23 26 | 240254 15 28
180047 5 14 | 180147-SD 83 24 | 188005 86 27 | 205081 101 186 | 240283 5 10
180048-UB 7 33 | 180148 1083 26 | 188008 88 28 | 205061 108 27 | 240275 33 25
180048AUB 7 34 | 180149 108 25 | 188007 89 26 | 208128-2 23 31 | 2403084 23 14
180049-UB 7 32 | 180150-91 103 24 | 188500-01 61 1| 206172-2 29 2 | 2403084 31 9
180050-91 65 34 | 180151-91 103 23 | 188508 61 3 | 208180 31 4 | 240332 79 22
180050-91 99 38 | 180152-91 81 25 | 188504 13 13 | 208215 29 42 | 240388 103 186
180053-91 71 13 | 180154-91 81 26 | 188505-01 61 5 | 208215 91 16 | 240378-2 23 7
180054 73 I | 180155-SD 15 12 | 188508-81 67 6 [ 206224 19 4 | 240878-2 27 8
180055-91 101 1 | 180158-98 63 1 | 188512 87 1 | 208224 18 6 | 240378-2 27 382
180057 71 3 | 180158498 85 1 | 188518 87 3 | 208707 3 11 | 240878-2 29 7
180057 77 28 | 180157 83 2 | 188514 87 8 | 208717 25 6 | 240378-2 2D 24
180058 717 8 | 180157 65 2 | 188515-91 67 14 | 208842 73 44 | 240378-2 73 31
180059-SD 71 18 | 180158 63 12 | 188519 13 15 | 2069842 76 21 | 240878-2 73 38
180060-61 81 24 | 180158 85 13 | 188520 87 17 | 207182 81 15 | 240379-2 19 37
180081 71 11 ] 180160-81 85 22 | 188521-91 87 13 | 207924 101 2t | 240379-2 25 19
180083-91 79 18 | 180181-91 85 18 | 188522 59 1 1 208173 3 12 | 240378-2 25 38
180084-91 79 18 | 180163-81 85 11 | 188523 59 12 | 208447-UA 35 37 | 240379-2 78 15
180088 77 1 | 180164 86 4 | 188524 59 4 | 208447-U4 37 22 | 240380-2 19 9
180068-91 71 7 | 1801865-98S8 89 1 | 188526-081 59 10 | 208447-U4A 39 28 | 240380-2 25 12
180069 75 1 | 1801868 85 8 | 188531-81 590 17 | 208448 35 36 | 240380-2 77 24
180070 73 80 | 1801867 87 26 | 189501 81 10 | 208448 37 21 | 240381-2 25 23
180071 75 16 | 180188 87 25 | 1898502 61 9 | 208448 30 28 | 240381-2 20 45
180072 73 35 [ 1801868 43 25 | 189508-81 61 8 | 209084 3 10 | 2408382-2 23 11
1806073 73 3% | 180170 87 4 | 189504 58 13 | 210081 89 35 | 240382-2 23 386
180076 78 6 | 180171-8S 85 6 | 1898505 58 14 210678 3 6 | 240382-2 27 15
180078 85 28 | 180172 85 23 | 188506-91 67 10 210878 3 8 | 240382-2 27 26
180077 73 1l | 180174-988 15 11 | 189507-91 81 11 210768 45 9 | 2408383-2 17 18
180078 78 13 | 180175 85 12 | 102087 101 10 211301 11 25 | 240383-2 25 2
180079 73 17T | 180176-8S8 85 5 | 200098 73 8 211301 13 31 | 240383-2 20 19
180081-6S 71 11 180177 9b 2 | 200555 75 28 211301 15 25 | 240383-2 2b 50
180082-SD 81 6 | 180178 89 6 | 200555 75 30 2113801 73 B | 2403884-2 18 24
180082-SD 87 & | 180179 33 34 | 200083 23 ] 211002 7 10 | 240885-2 217 2
180083-9S8 81 2 | 180180-SD 3 2 | 200083 27 10 212089 73 40 | 2403886-2 21 7
180085 73 37 | 180181 T 19 | 200883 27 34 212493484 53 18 | 240387 23 5
1800886 7 31 | 180186-91 23 22 | 200683 29 ] 212483484 56 15 | 240387 25 5
180080 31 8 | 181000-81 104 | 200083 79 10 212493484 57 20 | 240887 26 52
180091-91 45 I | 181001-01 104 | 200083 79 13 212493BSA 63 3 | 2403060 25 4
180082 35 33 | 181002-981 104 | 200083 85 29 212483BSA 85 3 | 240301 23 29
180082 37 18 | 1810038-81 104 | 201037 35 38 2300474 3 7 | 240882 21 15
180082 39 25 | 181004-81 104 | 201087 37 23 281518 103 8 | 240893 19 40
180083 46 12 | 181005-01 104 I 201037 39 30 235040 17 17 | 240393 26 186
180084-91 73 27 | 182000-91 104 | 201252 47 7 | 235040 35 26 | 240803 25 42
180066-81 75 9 | 182001-81 104 | 201252 49 8 | 235040 37 11 | 240304 28 138
180087 89 381 | 182002-961 104 | 201252 51 7 | 285040 38 11 | 2403064 23 35
180098-SD 77 31 | 182003-81 104 | 2015234 71 27 | 235040 39 18 | 240304 27 14
180080-SD 7 9 | 182004-91 104 I 201829 7 28 | 235040 81 18 | 240395 23 21
180102 77 14 | 182005-81 104 | 201629 9 16 | 235040 87 18 | 240885 27 27
180108 96 82 | 182250 104 | 201829 33 20 | 240004 25 21 1 24039886 23 25
180104 95 26 | 18225! 104 | 201820 35 22 | 240004 25 28 | 240398 19 28
180105-8D 89 2 | 182252 104 | 201829 37 7 1 240004 86 20 | 240400 19 21
180108-8D 86 21 | 182253 104 | 201620 39 7 | 240004-92 25 20 | 240401 19 25
180107 89 11 | 182254 104 | 201829 73 16 | 240004-92 25 27 | 240404 35 8
180108 89 3 | 182255 104 I 201758 69 25 | 240004-92 85 10 | 240404 41 14
180109 85 3 | 182500 104 | 202045 71 3 | 240011-2 19 31 | 240404 43 12
180110 85 2 | 182501 104 | 202175 19 186 | 240011-2 73 42 | 240405 41 30
180111 85 12 | 182502 104 I 202178 21 5 | 240011-2 75 19 | 240405 43 17
180112 95 20 | 1825083 104 I 202178 20 28 1 240017 73 18 | 240408 35 5
180113 95 19 | 182504 104 [ 202178 75 5 | 240022 41 33 | 240407 27 28
180114 81 17 | 182505 104 I 202177 45 8 | 240022 43 20 | 240407 35 8
1801186-91 101 13 | 183000 104 | 202177 73 21 | 2400294 35 10 | 240407 41 18
180117 101 14 | 1830004 104 | 202177 73 83 | 2400204 35 19 | 240407 43 18
180118 86 14 | 18300! 104 I 202178 456 10 | 2400204 37 4 | 240411 27 18
180118 101 12 | 183002 104 | 202199 45 4 | 2400204 39 4 | 240412 23 8
180120 101 8 | 183003-91 104 | 202433 11 24 | 2400294 41 17 | 240412 27 B
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240412 27 833 | 302885 41 27 | 561010-91 99 9 | |
240412 29 8 | 303087 85 14 | 581044-91 99 8 | |
240413 17 20 | 303179 58 7 | 562084-91 93 6 | |
240413 25 3 | 303307 30 23 | 6000144 99 27 | |
240413 29 20 | 303335 9 186 | 8001014 93 18 | |
240413 29 51 | 303335 57 19 | 600101A 89 12 | |
240414 29 21 | 303335 57 22 | 600148 98 31 | |
240414 29 53 | 303335 59 3 | 800150 101 4 | |
240415 20 34 | 303335 59 6 | 800151 87 10 | |
240415 73 22 | 303335 50 16 | 6800161 99 13 | |
2404186 29 33 | 303335 79 9 | 600164 93 19 | 1
240417 29 23 | 303335 76 12 | 600187 97 14 | |
240418 3t 12 | 303335 101 27 | 600168 93 20 | |
240419 27 17 | 303448 13 17 | 600168 101 5 | |
240420 19 35 | 303448 13 19 | 600172 89 8 | |
240420 25 15 | 303448 21 25 | 600193 101 42 | |
240420 26 41 | 303448 21 389 | 600200 93 21 | |
240421 23 12 | 303448 41 5 | 600202 83 35 | |
240421 23 37 | 303448 41 8 | 801002 99 24 | |
240421 27 186 | 303448 41 11 | 801028 93 38 | |
2404238 17 24 | 303448 43 5 | 601034 83 39 | |
240424 45 5 | 303448 43 8 | 601034 97 4 | I
240425 73 43 | 303448 43 11 | 601043 86 26 | |
240425 75 20 | 303448 59 19 | 6801053 87 3 | |
240426 57 10 | 303448 59 21 | 601053 98 30 | |
240427 71 17 | 303448 81 7 | 601088 99 7 1 |
240429 9 17 | 303448 81 13 | 801071 77 18 | |
240430 7 26 | 303448 81 15 | 601095 97 8 | |
240431 57 17 | 303448 67 5 | 601095 88 11 | |
240431 57 20 | 303448 87 18 | 601102 87 11 | |
240431 101 24 | 303448 87 19 | 601107 89 7 1 |
240432 57 8 | 303448 79 20 | 801115 91 24 | |
240433 71 26 | 303448 79 24 | 801115 85 9 | |
240435 29 43 | 303448 70 26 | 801138 87 12 | {
240440 33 35 | 303448 95 5 | 601137 89 17 |

240441 75 40 | 303881 99 16 | 601138 87 13 |

240442 71 19 | 305078 93 2 | 807000 89 18 | |
240443 75 37 | 308302 35 25 | 808002 99 32 |

240444 75 10 | 308302 37 10 | 742085 93 42 |

240448 81 23 | 308302 39 10 | 742438-91 83 31 | I
240448 75 34 | 308306 35 30 | 742440-961 93 32 |

240449 81 18 | 308306 37 15 | 742441-91 83 33 | |
240449 87 17 | 3083086 30 22 | T742442-91 83 34 | |
240452 81 16 | 306307 35 31 | 747011 93 48 | |
240452 87 14 | 306307 37 16 | 748002 93 44 | |
240454-2 75 6 | 308359 35 34 | 748007 93 45 | |
240454-2 75 14 | 306359 37 19 | 748015 97 15 | |
240455 75 8 | 306359 39 28 | 750022 83 4 | |
2404586 85 25 | 306468-S4A 69 5 | 755018 89 10 | |
240458 85 28 | 308488-S4 69 2 | 755020 93 25 | |
240458 73 34 | 308575 35 32 | 755021 93 28 | |
240460 79 5 | 308575 37 17 | 755025 83 30 | |
240461 71 10 | 308575 30 24 | 755029 93 22 | |
240462 717 5 | 308731 89 20 | 755032 81 26 | |
240462 77 30 | 308733 88 15 | 755032 93 8 | |
240470 85 3 | 308789 81 21 | 755033 77 19 | |
250233 3 5 | 308812 63 15 | 755033 93 9 | |
252858 73 4 | 308812 65 18 | 755034 77 20 | |
252658 91 7 | 308348 91 23 | 755034 83 10 | |
256047 63 18 | 350643 101 33 | 755035 89 8 | |
256047 65 17 | 350645401 101 28 | 755035 83 11 | i
258004 103 2 | 3850708-91 83 1 | 755036 88 19 | |
2590054 103 5 | 511024 85 7 | 755038 93 12 | |
259008 103 11 | 511025 95 15 | 755037 86 20 |

2590064 103 6 | 511028 95 20 | 755037 93 13 | |
2590084 101 15 | 511027 91 3 | 755038 83 14 | |
259010 108 34 | 511028 81 22 | 755038 85 31 | !
259011 103 30 | 511028 69 5 | 755039 93 15 | |
258015 101 9 | 511030-91 99 1 | 755039 5 18 | |
258015 103 4 | 513008 8% 5 | 755040 3 16 | ]
2590154 61 4 | 518100 101 2 | 755040 95 6 | |
2500154 103 9 | 513101 77 18 | 755041 91 6 | |
2590154 103 14 | 513102 80 13 | 755041 93 17 | I
2590154 103 32 | 522007 89 28 | 755082 93 28 | |
259020 103 21 | 522008 93 387 | 755083 93 27 | |
259035-91 103 1 | 522008 97 2 | 755085 93 24 | |
259038 103 20 | 522008 89 28 | 755068 93 28 | |
259037 108 13 | 522019-91 87 1 | 7550868 93 29 | |
259038 103 18 | 522010A81 93 38 | 943004 73 3 | |
278519 73 8 | 527004 85 30 | | |
300154 58 9 | 5270086 89 18 | | |
300172 53 8 | 5270086 81 5 | | |
300172 55 7 | 527007 101 3 | | |
300172 57 14 | 527011 85 17 | | |
300220 101 82 | 531001 89 23 | | |
300372 93 40 | 5320068-91 99 14 | I |
300372 97 5 | 540003 101 39 | | |
300372 88 33 | 540004 101 40 | I 1
300468 89 19 | 540005 101 41 | | |
300469 89 21 | 561010-81 97 7 1 I |
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